
Frontpage
PV37-900

2019-01-22

MOBIARM

ENOriginal instructions



Although the greatest care was taken regarding the information in this catalogue, we assume no responsibility for any 
errors. We reserve the right to make changes.
The illustrations in the catalogue represent the described products, but the delivered goods may differ in some 
respects from the illustrations.
The right is reserved to make changes in design and dimensions compared with the information in the catalogue in 
order not to prevent development of designs, material and manufacturing methods.
The customer is reminded that in the purchase of Movomech’s products for application on the job or elsewhere, there 
is supplementary, current information that could not be included in the catalogue in terms of recommendations on 
each product’s suitability regarding different combinations of Movomech’s comprehensive product line.
All relevant information must be provided to the persons who are responsible for the application of the product.



3

Table of contents

1.	 Safety................................................................................................................................ 4

2.	 Description........................................................................................................................ 6

3.	 Technical Data................................................................................................................... 7

4.	 Components...................................................................................................................... 8

4.1	 Adjustable tower............................................................................................................ 8

4.2	 Adjustable tower +500................................................................................................... 9

4.3	 Fixed tower.................................................................................................................. 10

4.4	 Wall bracket................................................................................................................. 11

4.5	 Inner arm..................................................................................................................... 12

4.6	 Outer arm.................................................................................................................... 13

4.7	 Mobile footplate........................................................................................................... 14

4.8	 Power supply - Electric supply 230V............................................................................ 16

4.9	 Power supply - Pneumatics Ø12.................................................................................. 17

4.10	 Power supply - Electric supply 230V + Pneumatics Ø12.............................................. 18

4.11	 Power supply - Pneumatics 2x Ø12............................................................................. 19

4.12	 Hanger lug................................................................................................................... 20

4.13	 Hanger lug................................................................................................................... 20

4.14	 Parking brake - inner.................................................................................................... 21

4.16	 Rotation limiter............................................................................................................. 22

4.15	 Various......................................................................................................................... 22

5.	 Installation........................................................................................................................ 23

5.1	 Preparations................................................................................................................. 23

5.2	 Permanently mounted crane........................................................................................ 23

5.3	� Crane with mobile foot plate and adjustable tower....................................................... 24

5.4	� Crane with mobile foot plate and fixed tower................................................................ 25

5.5	 Wall-mounted crane..................................................................................................... 25

5.6	 Adjusting the arm......................................................................................................... 26

5.7	 Adjusting the inner brake (option)................................................................................. 27

5.8	 Adjusting the outer brake............................................................................................. 27

5.9	 Electrical connection.................................................................................................... 28

6.	 Operating the crane......................................................................................................... 29

6.1	 The crane..................................................................................................................... 29

7.	 Service, maintenance & care............................................................................................ 30

7.1	 Recommended spare parts / wear parts...................................................................... 31

7.2	 Checks and maintenance............................................................................................. 31

8.	 CE certificate................................................................................................................... 32



4 \ MobiArm Doc 2019-01-22 EN \ Safety

1. Safety

Movomech’s equipment is manufactured in accordance with the latest technological advances, and according to the latest applicable European 
standards and directions. The aim of this documentation is to provide the user with practical instructions for safe operation and simple maintenance 
of the equipment.

Anyone who deals with the installation of the equipment (including related equipment), operational procedure, use, maintenance, and/or repair 
functions must have read and understood:

• the instruction manual,

• the safety regulations, and

• the safety instructions for each individual section.

In order to avoid misuse and to ensure the reliable operation of the products, we recommend that the instruction manual is always available to the 
user/operator.

Intended usage

The equipment is intended exclusively for transportation, lifting and 
lowering of load. Any other use, including the towing of a load and 
the transportation of passengers, is prohibited (see below for more 
examples). Movomech does not accept responsibility for damage 
caused by such use. All risks are the sole responsibility of the user.

The equipment may only be used in perfect technical condition 
by trained staff, and in accordance with current safety and work 
protection regulations. Furthermore, the user must observe 
operational and maintenance conditions contained in the instruction 
manual. Severe personal injury and damage to equipment can be 
caused by:

• removal of covers and casings,

• non-professional installation of equipment,

• incorrect usage, or

• insufficient maintenance.

Prohibited usage

Certain types of activities and operations are prohibited, as in specific 
circumstances they can cause personal injury as well as permanent 
damage to the construction. For example:

• It is prohibited to convey passengers using the equipment.

• Never transport suspended loads above anyone’s head.

• Never drop a suspended load, and make sure it is lifted in a
straight line.

• Never loosen secured or fastened loads by using the
equipment.

• Do not overload.

• Do not leave a suspended load unattended.

General safety aspects

The instruction manual should always be kept within easy reach of the 
equipment. It contains important safety information and sections that 
relate to guidelines, norms, and regulations. Failure to follow the safety 
regulations in this instruction manual may result in personal injury or 
death.

In addition to the instruction manual, generally applicable regulations 
and rules must be followed and adhered to in order to avoid accidents 
and protect the environment. This also applies to regulations relating 
to the handling of products dangerous to the environment and the use 
of personal safety equipment.

As regards all work associated directly or indirectly with the 
equipment, the user must follow and adhere to all the above 
regulations as well as current work protection and safety regulations. 
In spite of this, a life-threatening risk still prevails in cases where the 
equipment is used and operated by non-trained or non-instructed 
staff in a non-professional or non-intended way.

The user should supplement the instruction manual with instructions 
that consider the nature of the operation, e.g. company organisation, 
work procedures, and number of staff.

The members of staff who are assigned to work with the equipment 
must have read the instruction manual prior to undertaking any work, 
and he/she should pay particular attention to the chapters containing 
safety instructions. It is too late once work has commenced. This 
applies in particular to members of staff who are working with the 
equipment on a temporary basis, e.g. for maintenance purposes.

When convenient, the staff should be tested on their knowledge of the 
manual’s contents that relate to safety and accident awareness.

The user is responsible for ensuring that the equipment is used only 
when it is in perfect condition and that all applicable and relevant 
safety regulations and requirements are followed.

The equipment should be taken out of operation immediately if 
functional damage or defects are discovered.

Personal safety equipment should be used as and when necessary, or 
when required by regulations.

Safety and warning devices, such as signs, stickers and labels must 
not be removed or made illegible.

All safety and warning devices on or adjacent to the equipment 
should be complete and maintained in a legible/functional condition.

All changes, extensions or reconstruction that may affect safety are 
forbidden without written permission from Movomech. This also 
applies to assembly and adjustment of safety equipment and welding 
of structural parts.

Spare parts must comply with Movomech’s stated technical 
requirements. This compliance is guaranteed when original spare 
parts are used. The intervals prescribed or stated in the instruction 
manual for regular testing/inspection must be adhered to!

Staff selection and qualifications

Reliable staff must carry out work with/on the equipment. Regulations 
that apply to under-age persons must be followed.

The user is responsible for supplying necessary training and 
instructions to those that he/she employs, including professionals 
and/or apprentices.

It is recommended that the user draws up instructions and guidelines 
relating to the causes of errors, communicates these to the relevant 
staff, and posts directions on appropriate and clearly visible places.

It is recommended that the user makes sure that the knowledge 
of the staff is adequate as regards the following points, prior to the 
operation of the construction:

• knowledge of the contents of the instruction manual,

• knowledge of the safety and user regulations contained
therein,

• and knowledge of applicable work protection regulations.

Only trained and instructed staff should be permitted to work with the 
equipment. Parameters relating to use, maintenance, and installation 
should be clarified.

Safety instructions for usage

The only persons allowed to work on the electrical equipment are 
competent staff members who work in accordance with regulations 
and standards for high-voltage equipment.

No persons under the influence of drugs, alcohol or medication which 
affects their ability to react, are allowed to use, maintain, or repair the 
construction.

All stated actions and instructions relating to work protection and 
issues relating to general safety and protection of workers that should 
be carried out or studied prior to, during or following operation must 
be followed to the letter. Failure to do so may result in fatal accidents.

The equipment should be stopped or taken out of operation at the 
time of detection of faults relating to work protection and operational 
accessibility.



5

Warning
Hanging load

Warning
Stay out from 

under suspended 
load

Safety equipment must not be deactivated, altered or used in a way 
that conflicts with applicable regulations.

Appropriate actions must be taken to ensure safe operation and 
functional conditions for the user.

The equipment should only be used when all protective and safety 
equipment, such as detachable guards and emergency stop devices, 
are in place and in working order.

Any type of modification and alteration of the equipment is prohibited. 
However, this does not apply to lesser changes that do not affect the 
strength, operational safety or work protection, or to actions which 
promote an increased level of safety.

The fundamental responsibility for these changes lies with the user. If 
in doubt, contact Movomech for written approval of the actions prior 
to implementation.

The equipment should be stopped and locked immediately when 
functional faults occur. Faults should be corrected immediately!

Following an ”emergency stop” the user has to wait for the cause of 
the disruption to be repaired and for an assurance that there is no 
further danger before he/she reconnects the equipment and resumes 
operation.

The equipment should be disconnected immediately in the following 
cases:

•	 in case of damage to the pneumatic / electrical / 
mechanical equipment, and

•	 in case of malfunctioning personal protective equipment.

Specific local circumstances or applications may lead to situations 
that were unknown at the time of writing this document. In such 
cases, the user must ensure safe operation and disconnect the 
equipment until measures to maintain safe operation have been 
carried out in conjunction with Movomech or other authorised party.

Ensure that no one can become injured when they use the equipment 
prior to connecting/activating the equipment.

If the user notices the presence of persons who may become injured 
during operation, the operation should be discontinued immediately 
and must not be resumed until these persons have left the dangerous 
area.

The user must make sure that the equipment is in a perfect 
and operationally safe condition prior to all operations using the 
equipment.

The user should carry out all prescribed safety measures and make 
sure that automated procedures are completed when the equipment 
is disconnected (e.g. when there are deficiencies as regards 
operational and personal safety, an emergency situation exists, repair 
or maintenance is being carried out, damage is noticed or at the 
completion of work).

Work with the equipment is only allowed when the operator has 
been instructed to do so by his superior, and if the operator has 
knowledge of the equipment and its function.



Beskrivning
PV37-901

1

66
5

4
3 9

2

8

TABLE
Pos Benämning
1 Fast torn
2 Justerbart torn
3 Inre arm
4 Yttre arm
5 Rotationsbegränsare
6 Armlåsning
7 Upphängningsöra
8 Fotplatta
9 Parkeringsbroms

7

6 \ MobiArm Doc 2019-01-22 EN \ Description

2. Description

1. Fixed tower
2. Adjustable tower
3. Inner arm
4. Outer arm
5. Rotation limiter
6. Arm lock
7. Hanger lug
8. Footplate
9. Parking position brake

MobiArm is a folding arm crane to be used together with any lifting 
equipment. The maximum load is 125kg

The crane unit consists of the tower and the inner and outer arms. 
The crane can be attached to the floor with expander bolts or 
mounted on a mobile foot plate

MobiArm has an inner and an outer arm which can be delivered in 3 
different sizes. 

The inner and an outer arms can be locked relative to each other 
(optional).
The inner arm can also be locked to the tower (optional).

The shaft in the inner arm is attached to the tower with a bearing 
mount. 
This shaft has an internal brake (optional) which works as a parking 
brake or a adjustable brake to prevent the inner arm from drifting.



7

Tekniska data
PV37-902-dok

328

376

c d
56

65

b
a

1480

400

A

A

B

C

D

C
D

376

3. Technical Data

Dimensions and Weights a [mm] b [mm] c [mm] d [mm] Weight [kg]

A - Mobile footplate 1 136 271

A - Mobile footplate 1 151 309

A - Mobile footplate 2 166 345

A - Mobile footplate 3 181 381

A - Mobile footplate 4 196 418

A - Mobile footplate 5 211 455

A - Mobile footplate 6 226 491

A - Mobile footplate 7 241 528

A - Mobile footplate 8 256 565

A - Mobile footplate 9 271 601

A - Mobile footplate 10 286 637

A - Mobile footplate 11 301 674

B - Fixed tower Free Height 20+bx0.028

B - Adjustable tower 1768-27281 83

B - Adjustable tower +500 2268-32281 90

C - Inner arm 1 1000 24

C - Inner arm 1.5 1500 32

C - Inner arm 2 2000 38

D - Outer arm 1 970 17

D - Outer arm 1.5 1470 20

D - Outer arm 2 1970 24

1 The height of the tower may be adjusted within the stated intervals in increments of 100 mm

General

Max. crane load [kg] 50

Operating temperature [° C] 5 - 40



A

B

C-C

A

B

C

C

4Sicherungsmutter
M12

Écrou de
blocage M12

Locking nut M12Låsmutter M12M12 Hexagon nut with torque part7302431

8Scheibe BRB
13x24x2

Rondelle BRB
13x24x2

Washer BRB
13x24x2

Bricka BRB
13x24x2

BRB 13x24x2 washer7302442

4Schraube M6S
M12x55, halbe
Gewinde

Vis M6S
M12x55, moité fil

Screw M6S
M12x55, half
thread

Skruv M6S
M12x55,
delgängad

M6S M12x55 Hex head screw, full thread7321083

2Schraube MC6S
M10x25

Vis MC6S
M10x25

Screw MC6S
M10x25

Skruv MC6S
M10x25

MC6S M10x25 Hex socket head cap screw7334814

1Schraube K6S
M8x10 A2

Vis K6S M8x10
A2

Screw K6S
M8x10 A2

Skruv K6S
M8x10 A2

K6S M8x10 Hex button head cap screw A27355645

2Scheibe BRB
10,5x20x2

Rondelle BRB
10,5x20x2

Washer BRB
10,5x20x2

Bricka BRB
10,5x20x2

BRB 10,5x20x2 washer7376156

1Unterer
Turm,-verschwei
ßt

Tour
inférieure,-soudé

Lower tower-weldNedre torn,-svetsLower tower-weld7432007

1Oberer
Turm,-verschwei
ßt

Tour
supérieure,-soud
é

Upper tower-weldÖvre torn,-svetsUpper tower-weld7432018

2EinstellplattePlaque de
réglage

Adjustment plateJusteringsplåtAdjustment plate7432269

1AnzeigeplattePanneauSign plateSkyltplåtSign plate74324910
2SLagereinheit Ø35Unité de palier

Ø35
Bearing unit Ø35Lagerenhet Ø35Bearing unit FY 35 TF74326311

4Sicherungsmutter
M14

Écrou de
blocage M14

Locking nut M14Låsmutter M14M14 Hexagon nut with torque part74326412

4Scheibe BRB
15x28x2,5

Rondelle BRB
15x28x2,5

Washer BRB
15x28x2,5

Bricka BRB
15x28x2,5

BRB 15x28x2,5 washer74326513

4Schraube M6S
M14x50,
vollgewinde

Vis M6S
M14x50, plein fil

Screw M6S
M14x50, full
thread

Skruv M6S
M14x50,
helgängad

M6S M14x50 Hex head screw, full thread74326614

3Schraube M6S
M10x140, halbe
Gewinde

Vis M6S
M10x140, moitié
fil

Screw M6S
M10x140, half
thread

Skruv M6S
M10x140,
delgängad

M6S M10x140 Hex head screw, half thread74326715

1FlügelmutterM10Écrou papillon
M10

Wing nut M10Vingmutter M10Wing nut M10 DIN31574326816

2REinstellbarer
Handhebel
M12x40

Levier à main
réglable M12x40

Adjustable hand
lever M12x40

Ställbar låsspak
M12x40

Adjustable hand lever M12x4074326917

2SKantenschutz
30x30x10

Protection de
bord 30x30x10

Edge protection
30x30x10

Kantskydd
30x30x10

Edge protection 30x30x10 L=20074341718

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition
Adjustable tower, kpl
743253

14

13

12

11

11

3

2

9

9
2

1
4

15

15 16

617

17

1515

7

8

10

18

5

8 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4. Components

4.1	 Adjustable tower

743253 Adjustable tower

# Article nr. Designation Quantity

1 730243 Locking nut M12 4

2 730244 Washer BRB 13x24x2 8

3 732108 Screw M6S M12x55, half thread 4

4 733481 Screw MC6S M10x25 2

5 735326 Screw K6S M6x8 A2 1

6 737615 Washer BRB 10,5x20x2 2

7 743200 Lower tower-weld 1

8 743201 Upper tower-weld 1

9 743226 Adjustment plate 2

10 743249 Sign plate 1

11 743263 Bearing unit Ø35 S 2

12 743264 Locking nut M14 4

13 743265 Washer BRB 15x28x2,5 4

14 743266 Screw M6S M14x50, full thread 4

15 743267 Screw M6S M10x140, half thread 3

16 743268 Wing nut M10 1

17 743269 Adjustable hand lever M12x40 R 2

18 743417 Edge protection 30x30x10 S 2



9

A

B

C-C

A

B

C

C

4 Sicherungsmutter
 M12

Écrou de 
blocage M12

Locking nut M12Låsmutter M12M12 Hexagon nut with torque part7302431

8 Scheibe BRB 
13x24x2

Rondelle BRB 
13x24x2

Washer BRB 
13x24x2

Bricka BRB 
13x24x2

BRB 13x24x2 washer7302442

4 Schraube M6S 
M12x55, halbe 
Gewinde

Vis M6S 
M12x55, moité fil

Screw M6S 
M12x55, half 
thread

Skruv M6S 
M12x55, 
delgängad

M6S M12x55 Hex head screw, full thread7321083

2 Schraube MC6S 
M10x25

Vis MC6S 
M10x25

Screw MC6S 
M10x25

Skruv MC6S 
M10x25

MC6S M10x25 Hex socket head cap screw7334814

1 Schraube K6S 
M8x10 A2

Vis K6S M8x10 
A2

Screw K6S 
M8x10 A2

Skruv K6S 
M8x10 A2

K6S M8x10 Hex button head cap screw A27355645

2 Scheibe BRB 
10,5x20x2

Rondelle BRB 
10,5x20x2

Washer BRB 
10,5x20x2

Bricka BRB 
10,5x20x2

BRB 10,5x20x2 washer7376156

1 Unterer 
Turm,-verschwei
ßt

Tour 
inférieure,-soudé

Lower tower-weldNedre torn,-svetsLower tower-weld7432007

1 Oberer 
Turm+500,-versc
hweißt

Tour supérieure 
+500,-soudé

Upper tower 
+500 -weld

Övre torn 
+500,-svets

Upper tower +500 -weld7432028

2 EinstellplattePlaque de 
réglage

Adjustment plateJusteringsplåtAdjustment plate7432269

1 AnzeigeplattePanneauSign plateSkyltplåtSign plate74324910
2SLagereinheit Ø35Unité de palier 

Ø35
Bearing unit Ø35Lagerenhet Ø35Bearing unit FY 35 TF74326311

4 Sicherungsmutter
 M14

Écrou de 
blocage M14

Locking nut M14Låsmutter M14M14 Hexagon nut with torque part74326412

4 Scheibe BRB 
15x28x2,5

Rondelle BRB 
15x28x2,5

Washer BRB 
15x28x2,5

Bricka BRB 
15x28x2,5

BRB 15x28x2,5 washer74326513

4 Schraube M6S 
M14x50, 
vollgewinde

Vis M6S 
M14x50, plein fil

Screw M6S 
M14x50, full 
thread

Skruv M6S 
M14x50, 
helgängad

M6S M14x50 Hex head screw, full thread74326614

3 Schraube M6S 
M10x140, halbe 
Gewinde

Vis M6S 
M10x140, moitié 
fil

Screw M6S 
M10x140, half 
thread

Skruv M6S 
M10x140, 
delgängad

M6S M10x140 Hex head screw, half thread74326715

1 FlügelmutterM10Écrou papillon 
M10

Wing nut M10Vingmutter M10Wing nut M10 DIN31574326816

2REinstellbarer 
Handhebel 
M12x40

Levier à main 
réglable M12x40

Adjustable hand 
lever M12x40

Ställbar låsspak 
M12x40

Adjustable hand lever M12x4074326917

2SKantenschutz 
30x30x10

Protection de 
bord 30x30x10

Edge protection 
30x30x10

Kantskydd 
30x30x10

Edge protection 30x30x10 L=20074341718

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition
Adjustable tower +500, kpl
743254

14

13

12

11

11

3
2

9

9

1

34

15

15 16 6

617

17

7

8

10

18

15

5

R: spare part  S: wear part

4.2	 Adjustable tower +500

743254 Adjustable tower +500

# Article nr. Designation Quantity

1 730243 Locking nut M12 4

2 730244 Washer BRB 13x24x2 8

3 732108 Screw M6S M12x55, half thread 4

4 733481 Screw MC6S M10x25 2

5 735326 Screw K6S M6x8 A2 1

6 737615 Washer BRB 10,5x20x2 2

7 743200 Lower tower-weld 1

8 743202 Upper tower +500 -weld 1

9 743226 Adjustment plate 2

10 743249 Sign plate 1

11 743263 Bearing unit Ø35 S 2

12 743264 Locking nut M14 4

13 743265 Washer BRB 15x28x2,5 4

14 743266 Screw M6S M14x50, full thread 4

15 743267 Screw M6S M10x140, half thread 3

16 743268 Wing nut M10 1

17 743269 Adjustable hand lever M12x40 R 2

18 743417 Edge protection 30x30x10 S 2



10 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.3	 Fixed tower

A

B

C-C

A

B

C

C

4Sicherungsmutter
M12

Écrou de
blocage M12

Locking nut M12Låsmutter M12M12 Hexagon nut with torque part7302431

8Scheibe BRB
13x24x2

Rondelle BRB
13x24x2

Washer BRB
13x24x2

Bricka BRB
13x24x2

BRB 13x24x2 washer7302442

4Schraube M6S
M12x55, halbe
Gewinde

Vis M6S
M12x55, moité fil

Screw M6S
M12x55, half
thread

Skruv M6S
M12x55,
delgängad

M6S M12x55 Hex head screw, full thread7321083

2Schraube MC6S
M10x25

Vis MC6S
M10x25

Screw MC6S
M10x25

Skruv MC6S
M10x25

MC6S M10x25 Hex socket head cap screw7334814

2Schraube M6S
M10x150, halbe
Gewinde

Vis M6S
M10x150, moitié
fil

Screw M6S
M10x150, half
thread

Skruv M6S
M10x150,
delgängad

M6S M10x150 Hex head screw, half thread7337795

1Schraube K6S
M8x10 A2

Vis K6S M8x10
A2

Screw K6S
M8x10 A2

Skruv K6S
M8x10 A2

K6S M8x10 Hex button head cap screw A27355646

2EinstellplattePlaque de
réglage

Adjustment plateJusteringsplåtAdjustment plate7432267

1AnzeigeplattePanneauSign plateSkyltplåtSign plate7432498
2SLagereinheit Ø35Unité de palier

Ø35
Bearing unit Ø35Lagerenhet Ø35Bearing unit FY 35 TF7432639

4Sicherungsmutter
M14

Écrou de
blocage M14

Locking nut M14Låsmutter M14M14 Hexagon nut with torque part74326410

4Scheibe BRB
15x28x2,5

Rondelle BRB
15x28x2,5

Washer BRB
15x28x2,5

Bricka BRB
15x28x2,5

BRB 15x28x2,5 washer74326511

4Schraube M6S
M14x50,
vollgewinde

Vis M6S
M14x50, plein fil

Screw M6S
M14x50, full
thread

Skruv M6S
M14x50,
helgängad

M6S M14x50 Hex head screw, full thread74326612

2SKantenschutz
30x30x10

Protection de
bord 30x30x10

Edge protection
30x30x10

Kantskydd
30x30x10

Edge protection 30x30x10 L=20074341713

1Unterer
Turm,-verschwei
ßt

Tour
inférieure,-soudé

Tower, fixed
height-weld

Fast torn,-svetsTower, fixed - weld74395414

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition
Tower, fixed height
743953

12

11

10

9

9

3

7

7

4

13

2

2

1

8

6

14

5

743953 Tower, fixed height

# Article nr. Designation Quantity

1 730243 Locking nut M12 4

2 730244 Washer BRB 13x24x2 8

3 732108 Screw M6S M12x55, half thread 4

4 733481 Screw MC6S M10x25 2

5 733779 Screw M6S M10x150, half thread 2

6 735564 Screw K6S M8x10 A2 1

7 743226 Adjustment plate 2

8 743249 Sign plate 1

9 743263 Bearing unit Ø35 S 2

10 743264 Locking nut M14 4

11 743265 Washer BRB 15x28x2,5 4

12 743266 Screw M6S M14x50, full thread 4

13 743417 Edge protection 30x30x10 S 2

14 743954 Tower, fixed height-weld 1



11

R: spare part  S: wear part

4.4	 Wall bracket

4 Sicherungsmutter
 M12

Écrou de 
blocage M12

Locking nut M12Låsmutter M12M12 Hexagon nut with torque part7302431

8 Scheibe BRB 
13x24x2

Rondelle BRB 
13x24x2

Washer BRB 
13x24x2

Bricka BRB 
13x24x2

BRB 13x24x2 washer7302442

2 Schraube M6S 
M10x35, 
vollgewinde

Vis M6S 
M10x35, plein fil

Screw M6S 
M10x35, full 
thread

Skruv M6S 
M10x35, 
helgängad

M6S M10x35 Hex head screw,  full thread7313263

4 Schraube M6S 
M12x55, halbe 
Gewinde

Vis M6S 
M12x55, moité fil

Screw M6S 
M12x55, half 
thread

Skruv M6S 
M12x55, 
delgängad

M6S M12x55 Hex head screw, full thread7321084

2 Schraube MC6S 
M10x25

Vis MC6S 
M10x25

Screw MC6S 
M10x25

Skruv MC6S 
M10x25

MC6S M10x25 Hex socket head cap screw7334815

1 Schraube K6S 
M6x8 A2

Vis K6S M6x8 A2Screw K6S M6x8 
A2

Skruv K6S M6x8 
A2

K6S M6x8 Hex button head cap screw A27353266

1 Wandmontage,-v
erschweißt

Montage 
mural,-soudé

Wall 
mounting-weld

Väggfäste,-svetsWall mounting-weld7432037

2 EinstellplattePlaque de 
réglage

Adjustment plateJusteringsplåtAdjustment plate7432268

1 AnzeigeplattePanneauSign plateSkyltplåtSign plate7432499
2SLagereinheit Ø35Unité de palier 

Ø35
Bearing unit Ø35Lagerenhet Ø35Bearing unit FY 35 TF74326310

4 Sicherungsmutter
 M14

Écrou de 
blocage M14

Locking nut M14Låsmutter M14M14 Hexagon nut with torque part74326411

4 Scheibe BRB 
15x28x2,5

Rondelle BRB 
15x28x2,5

Washer BRB 
15x28x2,5

Bricka BRB 
15x28x2,5

BRB 15x28x2,5 washer74326512

4 Schraube M6S 
M14x50, 
vollgewinde

Vis M6S 
M14x50, plein fil

Screw M6S 
M14x50, full 
thread

Skruv M6S 
M14x50, 
helgängad

M6S M14x50 Hex head screw, full thread74326613

2SKantenschutz 
30x30x10

Protection de 
bord 30x30x10

Edge protection 
30x30x10

Kantskydd 
30x30x10

Edge protection 30x30x10 L=20074341714

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Wall mount, kpl
743255

7

13

10

12

11

14

9

6

10

4
2
8
8
2

1 3 5

743255 Wall bracket

# Part no. Designation Quantity

1 730243 Lock nut M12 4

2 730244 Washer,  13x24x2 8

3 731326 Screw M6S M10x35, full thread 2

4 732108 Screw M6S M12x55, part threaded 4

5 733481 Screw MC6S M10x25 2

6 735326 Screw K6S M6x8 A2 1

7 743203 Wall bracket, welded 1

8 743226 Spacer 2

9 743249 Identification plate 1

10 743263 Bearing unit Ø35 S 2

11 743264 Lock nut M14 4

12 743265 Washer,  15x28x2.5 4

13 743266 Screw M6S M14x50, full thread 4

14 743417 End protector 30x30x10 S 2



2Sicherungsmutter M8Écrou de
blocage M8

Locking nut M8Låsmutter M8M8 Hexagon nut with torque part7301171

1Mutter ML6M M16Écrou ML6M
M16

Nut ML6M M16Mutter ML6M
M16

M16 Hexagon nut thin ISO 40357302372

2GummidämpferAmortisseur en
caoutchouc

Rubber damperGummidämpareDamper cylindrical D=30/20 M8x20 55°Shor7304493

1Innerer Arm
1m,-verschweißt

Bras intérieur
1m,-soudé

Inner arm
1m,-weld

Inre arm
1m,-svets

Inner arm 1m,-weld7432044

1Stützstange 1mTige de soutien
1m

Support rod 1mUnderstag 1mSupport rod 1m-weld7432075

2SKügellagerRoulement à
billes

Ball bearingKullagerDeep groove ball bearing 6009-2Z7432706

1Gabellink M16,
Rechtsgewinde

Lien fourchette
M16, filetage à
droite

Fork link M16,
right-threaded

Gaffellänk M16,
högergängad

Fork link with ES-bolt, FZB M16x327432717

1Gabellink M16,
Linksgewinde

Lien fourchette
M16, filetage à
gauche

Fork link M16,
left-threaded

Gaffellänk M16,
vänstergängad

Fork link with ES-bolt, FZB M16x32 V7432728

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Inner arm 1m, kpl
743256

2
7

5

8

6

4

3 1

12 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.5	 Inner arm

743257 Inner arm 1.5m

# Part no. Designation Quantity

1 730117 Lock nut M8 2

2 730237 Nut ML6M M16 1

3 730449 Rubber bumper 2

4 743205 Inner arm 1.5m welded 1

5 743208 Lower support, 1.5-2m 1

6 743270 Ball bearing S 2

7 743271 Forked link M16, RH thread 1

8 743272 Forked link M16, LH thread 1

743256 Inner arm 1m

# Part no. Designation Quantity

1 730117 Lock nut M8 2

2 730237 Nut ML6M M16 1

3 730449 Rubber bumper 2

4 743204 Inner arm 1m, welded 1

5 743207 Lower support, 1m 1

6 743270 Ball bearing S 2

7 743271 Forked link M16, RH thread 1

8 743272 Forked link M16, LH thread 1

743258 Inner arm 2m

# Part no. Designation Quantity

1 730117 Lock nut M8 2

2 730237 Nut ML6M M16 1

3 730449 Rubber bumper 2

4 743206 Inner arm 2m welded 1

5 743208 Lower support, 1.5-2m 1

6 743270 Ball bearing S 2

7 743271 Forked link M16, RH thread 1

8 743272 Forked link M16, LH thread 1



13

1 Sicherungsmutter
 M8

Écrou de 
blocage M8

Locking nut M8Låsmutter M8M8 Hexagon nut with torque part7301171

1 Schraube MC6S 
M8x60

Vis MC6S M8x60Screw MC6S 
M8x60

Skruv MC6S 
M8x60

MC6S M8x60 Hex socket head cap screw7318312

4 Schraube MF6S  
M5x16

Vis MF6S  
M5x16

Screw MF6S  
M5x16

Skruv MF6S 
M5x16

MF6S M5x16 Hex socket countersunk screw7324373

2 Aufkleber, Max 
last (leer)

Autocollant, Max 
last (vide)

Decal, Max last 
(open)

Dekal, Max last 
(öppen)

Decal, S.W.L  (open)7370074

1 Äußerer Arm 
1m,-verschweißt

Bras externe 
1m,-soudé

Outer arm 
1m,-weld

Yttre arm, 
1m-svets

Outer arm 1m-weld7432095

1 GummischutzProtection en 
caoutchouc

Rubber protectionGummiskyddRubber protection7432736

1 Wellenmutter 
KM 09 GUK

Écrou de 
serrage KM 09 
GUK

Shaft nut KM 09 
GUK

Axelmutter KM 
09 GUK

Shaft nut KM 09 GUK M45X1.5 7432747

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Outer arm 1m, kpl
743259

4

7

5

6 3
2 1

R: spare part  S: wear part

4.6	 Outer arm

743261 Outer arm 2m

# Part no. Designation Quantity

1 730117 Lock nut M8 1

2 731831 Screw MC6S M8x60 1

3 732437 Screw MF6S M5x16 4

4 737007 Decal, Max. load (open) 2

5 743211 Outer arm , 2m welded 1

6 743273 Rubber protection 1

7 743274 Shaft nut KM 09 GUK 1

743259 Outer arm 1m

# Part no. Designation Quantity

1 730117 Lock nut M8 1

2 731831 Screw MC6S M8x60 1

3 732437 Screw MF6S M5x16 4

4 737007 Decal, Max. load (open) 2

5 743209 Outer arm , 1m welded 1

6 743273 Rubber protection 1

7 743274 Shaft nut KM 09 GUK 1

743260 Outer arm 1.5m

# Part no. Designation Quantity

1 730117 Lock nut M8 1

2 731831 Screw MC6S M8x60 1

3 732437 Screw MF6S M5x16 4

4 737007 Decal, Max. load (open) 2

5 743210 Outer arm , 1.5m welded 1

6 743273 Rubber protection 1

7 743274 Shaft nut KM 09 GUK 1



4Schraube M6S
M12x40,
vollgewinde

Vis M6S
M12x40, plein fil

Screw M6S
M12x40, full
thread

Skruv M6S
M12x40,
helgängad

M12x40 Hexagon head screw ISO 40177302271

4Scheibe BRB
13x24x2

Rondelle BRB
13x24x2

Washer BRB
13x24x2

Bricka BRB
13x24x2

BRB 13x24x2 washer7302442

2Schraube M6S
M12x35,
vollgewinde

Vis M6S
M12x35, plein fil

Screw M6S
M12x35, full
thread

Skruv M6S
M12x35,
helgängad

M6S M12x35 Hex head screw, full thread7321093

4Schraube
MSK6SS M12x16

Vis MSK6SS
M12x16

Screw MSK6SS
M12x16

Skruv MSK6SS
M12x16

MSK6SS M12x16 Stop screw7355564

6Scheibe 13x36x6Rondelle
13x36x6

Washer 13x36x6Bricka 13x36x6TBRSB 13x36x6 SS14667381155

1GrundplattePlaque de baseBase plateFotplattaBase plate 1480 x14807432126
1U-ProfileU-profilsU-profileU-profilU-profile7432137
4AbstandhalterÉcarteurDistanceDistansDistance, baseplate7432478
4Schraube M6S

M12x180, halbe
Gewinde

Vis M6S
M12x180, moité
fil

Screw M6S
M12x180, half
thread

Skruv M6S
M12x180,
delgängad

M6S M12x180 Hex head screw, half thread7337699

9Gewicht 1Poids 1Weight 1Vikt 1Weight 174321410
2Gewicht 2Poids 2Weight 2Vikt 2Weight 274321511

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Mobile footplate 10, 1480x1480
743562

4

4

4

6

1

5

8

3

5

1

5

8

7
11

10

9

2

14 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.7	 Mobile footplate

743509 Mobile footplate 0

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 730255 Screw M6S M12x30, full thread 4

743510 Mobile footplate 1

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 740678 Screw M6S M12x45 4

10 743214 Weight 1 1

742425 Mobile footplate 3

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 743248 Screw M12x75, part threaded 4

10 743214 Weight 1 2

11 743215 Weight 2 2

743429 Mobile footplate 2

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 730779 Screw M12x60, part threaded 4

10 743214 Weight 1 1

11 743215 Weight 2 2



15

R: spare part  S: wear part

743563 Mobile footplate 11

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 10

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 743564 Screw M6S M12x200, part threaded 4

10 743214 Weight 1 10

11 743215 Weight 2 2

743535 Mobile footplate 9

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 10

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 743537 Screw M6S M12x170, part threaded 4

10 743214 Weight 1 8

11 743215 Weight 2 2

743418 Mobile footplate 7

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 10

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 743419 Screw M12x140, part threaded 4

10 743214 Weight 1 6

11 743215 Weight 2 2

743251 Mobile footplate 5

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 10

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 735531 Screw M6S M12x110, part threaded 4

10 743214 Weight 1 4

11 743215 Weight 2 2

743250 Mobile footplate 4

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 735529 Screw M12x90, part threaded 4

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 732109 Screw M6S M12x35, full thread 2

10 743214 Weight 1 3

11 743215 Weight 2 2

743252 Mobile footplate 6

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 735532 Screw M12x120, part threaded 4

10 743214 Weight 1 5

11 743215 Weight 2 2

743428 Mobile footplate 8

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 740003 Screw M6S M12x150, part threaded 4

10 743214 Weight 1 7

11 743215 Weight 2 2

743562 Mobile footplate 10

# Part no. Designation Quantity

1 730227 Screw M6S M12x40, full thread 4

2 730244 Washer,  13x24x2 4

3 732109 Screw M6S M12x35, full thread 2

4 735556 Screw MSK6SS M12x16 4

5 738115 Washer 13x36x6 6

6 743212 Footplate 1

7 743213 U-profile 1

8 743247 Spacer 4

9 733769 Screw M6S M12x180, part threaded 4

10 743214 Weight 1 9

11 743215 Weight 2 2



1Scheibe BRB 5,3x10x1Rondelle BRB 5,3x10x1Washer BRB 5,3x10x1Bricka BRB 5,3x10x1BRB 5,3x10x1 washer7303071
2KabelschutzschlauchGaine de protectionCable protection hoseKabelkyddsslangCable protection hose PIST-10B L=1,5m7309582
1KabelschutzschlauchGaine de protectionCable protection hoseKabelkyddsslangCable protection hose PIST-10B L=1m730958_3
1Kabel 3G1,5 Classic 810Cable 3G1,5 Classic 810Cable 3G1,5 Classic 810Kabel 3G1,5 Classic 810Cable 3G1,5 Classic 810 L=5,5m7328144
5Schraube MC6S M6x30Vis MC6S M6x30Screw MC6S M6x30Skruv MC6S M6x30MC6S M6x30 Hex socket head cap screw7336915
1KabelCâbleCableKabelConnection wire RK2,5 green/yellow L=1,5m7339926
1Schlauchklemme Ø12, zweiteiligeBride Ø12, deux-piècesHose clamp Ø12, two-partSlangklämma Ø12, tvådeladTube clamp, 2 parts, d=127399787
1Schraube M6S M5x16, vollgewindeVis M6S M5x16, plein filScrew M6S M5x16, full threadSkruv M6S M5x16, helgängadM6S M5x12 Hex head screw, full thread7406718
1KabelschuhCosse de câbleCable lugKabelskoCable clip, CU, A=2,5 mm, 5,3 mm hole7439239
1Elektrische Schnittstelle, MobiArmInterface électrique, MobiArmElectrical interface, MobiArmElektrisk gränssnitt, MobiArmElectric interface, Mobiarm74393310
1Anschlussdose, MobiarmBoîte de connexion, MobiarmConnection box, MobiarmKopplingsdosa, MobiarmConnection box MobiArm74393411
3RohrhalterFixation de tuyauPipe clampRörhållarePipe clamp 2xØ1274393212

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Electric supply 230V
743924

112

12
7

5

6 8

1

9
125 3

4

10

16 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.8	 Power supply - Electric supply 230V

743924 Electric supply 230V

# Part no. Designation Quantity

1 730307 Washer, 5.3x10x1 1

2 730958 Wiring tube 2

3 730958 Wiring tube 1

4 732814 Wire 3G1.5 Classic 810 1

5 733691 Screw MC6S M6x30 5

6 733992 Cable 1

7 739978 Hose clamp Ø12, two-part 1

8 740671 Screw M6S M5x16, full thread 1

9 743923 Cable lug 1

10 743933 Electric interface, MobiArm 1

11 743934 Connection box, Mobiarm 1

12 743932 Pipe bracket 3



17

3 Schraube MC6S M6x30Vis MC6S M6x30Screw MC6S M6x30Skruv MC6S M6x30MC6S M6x30 Hex socket head cap screw7336911
1 Wartungseinheit FRL (A)Unité de préparation d'air FRL (A)FRL unit (A)FRL-enhet (A)FRL unit (A)7353492
1 Schlauch Ø12x8Tuyau Ø12x8Hose Ø12x8Slang Ø12x8Pneumatic hose Ø12x8 PUR L=5,5m7431043
1    Pneumatisk anslutning, MobiArmPneumatic interface, Mobiarm7439404
3 RohrhalterFixation de tuyauPipe clampRörhållarePipe clamp 2xØ127439325
4 Scheibe BRB 6,4x12x1,5Rondelle BRB 6,4x12x1,5Washer BRB 6,4x12x1.5Bricka BRB 6,4x12x1,5BRB 6,4x12x1,5 washer7302686
4 Schraube MC6S M6x12Vis MC6S M6x12Screw MC6S M6x12Skruv MC6S M6x12MC6S M6x12 Hex socket head cap screw7302497

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Pneumatic supply Ø12
743925

51
51

4

3

2

76

R: spare part  S: wear part

4.9	 Power supply - Pneumatics Ø12

743925 Pneumatic connector Ø12

# Part no. Designation Quantity

1 733691 Screw MC6S M6x30 3

2 735349 FRL unit (A) 1

3 743104 Hose Ø12x8 1

4 743940 Pneumatic connection, MobiArm 1

5 743932 Pipe bracket 3

6 730268 Washer, 6.4x12x1.5 4

7 730249 Screw MC6S M6x12 4



4Schraube MC6S M6x12Vis MC6S M6x12Screw MC6S M6x12Skruv MC6S M6x12MC6S M6x12 Hex socket head cap screw7302491
4Scheibe BRB 6,4x12x1,5Rondelle BRB 6,4x12x1,5Washer BRB 6,4x12x1.5Bricka BRB 6,4x12x1,5BRB 6,4x12x1,5 washer7302682
1Scheibe BRB 5,3x10x1Rondelle BRB 5,3x10x1Washer BRB 5,3x10x1Bricka BRB 5,3x10x1BRB 5,3x10x1 washer7303073
1KabelschutzschlauchGaine de protectionCable protection hoseKabelkyddsslangCable protection hose PIST-10B L=1m730958_4
1Kabel 3G1,5 Classic 810Cable 3G1,5 Classic 810 L=5,5m7328145
4Schraube MC6S M6x30Vis MC6S M6x30Screw MC6S M6x30Skruv MC6S M6x30MC6S M6x30 Hex socket head cap screw7336916
1KabelCâbleCableKabelConnection wire RK2,5 green/yellow L=1,5m7339927
1Wartungseinheit FRL (A)Unité de préparation d'air FRL (A)FRL unit (A)FRL-enhet (A)FRL unit (A)7353498
1Scheibe SRKB 7x22x1,5Rondelle SRKB 7x22x1,5Washer SRKB 7x22x1,5Bricka SRKB 7x22x1,57x22x1.5 Fender washer SS13007397849
1Schlauchklemme Ø12, zweiteiligeBride Ø12, deux-piècesHose clamp Ø12, two-partSlangklämma Ø12, tvådeladTube clamp, 2 parts, d=1273997810
1Schraube MC6S M6x65Vis MC6S M6x65Screw MC6S M6x65Skruv MC6S M6x65MC6S M6x65 Hex socket head cap screw74066111
1Schraube M6S M5x16, vollgewindeVis M6S M5x16, plein filScrew M6S M5x16, full threadSkruv M6S M5x16, helgängadM6S M5x12 Hex head screw, full thread74067112
1Schlauch Ø12x8Tuyau Ø12x8Hose Ø12x8Slang Ø12x8Pneumatic hose Ø12x8 PUR L=5,5m74310413
1KabelschuhCosse de câbleCable lugKabelskoCable clip, CU, A=2,5 mm, 5,3 mm hole74392314
1Anschlussdose, MobiarmBoîte de connexion, MobiarmConnection box, MobiarmKopplingsdosa, MobiarmConnection box MobiArm74393415
1El-Pneumatisk anslutningEl-Pneu interface, Mobiarm74394216
4RohrhalterFixation de tuyauPipe clampRörhållarePipe clamp 2xØ1274393217

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Electric - Pneumatic supply
743926

17911
176 13

8

12

15

4

5

16

10

6

7 14 12

3

18 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.10	Power supply - Electric supply 230V + Pneumatics Ø12

743926 Electro-pneumatic connection

# Part no. Designation Quantity

1 730249 Screw MC6S M6x12 4

2 730268 Washer, 6.4x12x1.5 4

3 730307 Washer, 5.3x10x1 1

4 730958 Wiring tube 1

5 732814 Wire 3G1.5 Classic 810 1

6 733691 Screw MC6S M6x30 4

7 733992 Cable 1

8 735349 FRL unit (A) 1

9 739784 Flat washer, SRKB 7x22x1.5 1

10 739978 Hose clamp Ø12, two-part 1

11 740661 Screw MC6S M6x65 1

12 740671 Screw M6S M5x16, full thread 1

13 743104 Hose Ø12x8 1

14 743923 Cable lug 1

15 743934 Connection box, Mobiarm 1

16 743942 Electro-pneumatic connection 1

17 743932 Pipe bracket 4



19

2 Kupplung G3/8"-12Raccord droit G3/8"-12Straight fitting G3/8"-12Rak koppling G3/8"-12Straight push-in fitting QS-G3/8-127328531
3 Schraube MC6S M6x30Vis MC6S M6x30Screw MC6S M6x30Skruv MC6S M6x30MC6S M6x30 Hex socket head cap screw7336912
1    Y-koppling G3/8"Y-fitting NPFC-Y G3/87392133
1    Snabbkoppling, hona 3/8Quick coupling socket KD4-3/8-I7393174
1    Snabbkoppling, hane 3/8Quick coupling male, KS4 3/8-A7393195
2 Schlauch Ø12x8Tuyau Ø12x8Hose Ø12x8Slang Ø12x8Pneumatic hose Ø12x8 PUR L=5,5m7431046
1    Pneumatisk anslutningPneumatic interface 2, Mobiarm7439437
3 RohrhalterFixation de tuyauPipe clampRörhållarePipe clamp 2xØ127439328

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Pneumatic supply 2x Ø12
743927

82
8

2

4
5
3
1

6

7

R: spare part  S: wear part

4.11	Power supply - Pneumatics 2x Ø12

743927 Pneumatic connection 2x Ø12

# Part no. Designation Quantity

1 732853 Straight coupling, G3/8”-12 2

2 733691 Screw MC6S M6x30 3

3 739213 Y-connector G3/8” 1

4 739317 Quick release coupling, female 3/8 1

5 739319 Quick release coupling, male 3/8 1

6 743104 Hose Ø12x8 2

7 743943 Pneumatic connection 1

8 743932 Pipe bracket 3



1FedersteckerGoupille à
ressort

Spring cotterHårnålssprintSpring cotter single coil D=27302091

1Schraube M6S
M8x70, halbe
Gewinde

Vis M6S M8x70,
moitié fil

Screw M6S
M8x70, half
thread

Skruv M6S
M8x70,
delgängad

M6S M8x75 Hex head screw, half thread7323422

1Mutter M6MF M8
Nyloc

Écrou M6MF M8
Nyloc

Nut M6MF M8
Nyloc

Mutter M6MF M8
Nyloc

Hex flange lock nut M8 nyloc fzb, ISO 70437410713

1LastösenbolzenAxe de chapeClevis pinSprintHCB 12x70 clevis pin SMS23607434244
2Upphängningsplå

t
Suspension plate7439515

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Suspension schackle, universal
743928

5

2

4

3

1

1FedersteckerGoupille à
ressort

Spring cotterHårnålssprintSpring cotter single coil D=27302091

1Schraube M6S
M8x70, halbe
Gewinde

Vis M6S M8x70,
moitié fil

Screw M6S
M8x70, half
thread

Skruv M6S
M8x70,
delgängad

M6S M8x75 Hex head screw, half thread7323422

1Mutter M6MF M8
Nyloc

Écrou M6MF M8
Nyloc

Nut M6MF M8
Nyloc

Mutter M6MF M8
Nyloc

Hex flange lock nut M8 nyloc fzb, ISO 70437410713

1LastösenbolzenAxe de chapeClevis pinSprintHCB 12x70 clevis pin SMS23607434244
2Upphängningsplå

t
Suspension plate7439515

1AdapterAdapter7439526
AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Suspension schackle, GMC100
743929

5

4

3

1

6

1Konisk knoppConical knob H45 D40 d860700491
1Mutter flach M12Écrou bas M12Thin nut M12Lågmutter M12ML6M M12 Hexagon nut thin ISO 40357302222
2Nitbricka 5x16x15x16x1 Rivet washer7307823
2Schraube M6S

M8x120, halbe
Gewinde

Vis M6S
M8x120, moitié fil

Screw M6S
M8x120, half
thread

Skruv M6S
M8x120,
delgängad

M6S M8x120 Hex head screw, half thread7313244

1Dragsnöre D=5Strain strap D=5 L=1,75m7316095
6Schraube M6S

M5x16,
vollgewinde

Vis M6S M5x16,
plein fil

Screw M6S
M5x16, full thread

Skruv M6S
M5x16,
helgängad

M6S M5x12 Hex head screw, full thread7406716

2Mutter M6MF M8
Nyloc

Écrou M6MF M8
Nyloc

Nut M6MF M8
Nyloc

Mutter M6MF M8
Nyloc

Hex flange lock nut M8 nyloc fzb, ISO 70437410717

1Klemmplatte 1Plaque de
serrage 1

Clamping plate 1Klämplatta 1Clamping plate 17439458

1Klemmplatte 2Plaque de
serrage 2

Clamping plate 2Klämplatta 2Clamping plate 27439469

1ArmfästeArm bracket74394710
1Övre styrningUpper catch74394811
1Nedre styrningLower catch74394912
1InställningsbultIndexing bolt M1274395813

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition
Arm-locking device_sub, MobiArm
743931_01

1

5

13

2

12

10

63 8
6

4
9

7

20 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.12	Hanger lug

4.13	Hanger lug

743931 Arm lock

# Part no. Designation Quantity

1 6070049 Conical knob 1

2 730222 Thin nut M12 1

3 730782 Rivet washer 5x16x1 2

4 731324 Screw M6S M8x120, part threaded 2

5 731609 Cord D=5 1

6 740671 Screw M6S M5x16, full thread 6

7 741071 Nut M6MF M8 Nyloc 2

8 743945 Clamping plate 1 1

9 743946 Clamping plate 2 1

10 743947 Arm mount 1

11 743948 Upper guide 1

12 743949 Lower guide 1

13 743958 Bolt, adjustment 1

743929 Suspension lug, GMC

# Part no. Designation Quantity

1 730209 Split pin 1

2 732342 Screw M6S M8x70, part threaded 1

3 741071 Nut M6MF M8 Nyloc 1

4 743424 Pin 1

5 743951 Suspension plate 2

6 743952 Adapter 1

743928 Suspension lug, universal

# Part no. Designation Quantity

1 730209 Split pin 1

2 732342 Screw M6S M8x70, part threaded 1

3 741071 Nut M6MF M8 Nyloc 1

4 743424 Pin 1

5 743951 Suspension plate 2



21

1 Klemmring Ø45Bague de serrage Ø45Clamping ring Ø45Spännring Ø45Clamping ring WNS 45 FZB7432771
1 Innere BremseFrein intérieurInner brakeInre bromsInner brake7434602

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPositionInner brake, cpl
743930

1

2

R: spare part  S: wear part

4.14	Parking brake - inner

1 Sicherungsmutter
 M10

Écrou de 
blocage M10

Locking nut M10Låsmutter M10M10 Hexagon nut with torque part7309041

12 Tellerfeder 
Ø28x10,2x1,5

Rondelle ressort 
Ø28x10,2x1,5

Disc spring 
Ø28x10,2x1,5

Tallriksfjäder 
Ø28x10,2x1,5

Disc spring 28x10,2x1,57432792

1RExzenterspanner 
M10

Leviers de 
fermeture avec 
came M10

Cam clamping 
lever M10

Excenterspännar
e M10

Cam clamping lever M107434163

2SBremsklotzPlaquette de 
frein

Brake padBromsklotsBrake pad7434614

2 Halbmondscheib
e

Rondelle 
demi-lune

Pressure washerTryckbrickaPressure washer7434625

1 Gewindestange 
M10

Tige filetée M10Threaded bar 
M10

Gängad stång 
M10

Threaded bar M10 L=1507317936

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Inner brake
743460

1
2

4

6
5

3

* See below for details

Inner brake

743460 Inner brake

# Part no. Designation Quantity

1 730904 Lock nut M10 1

2 743279 Disc spring Ø28x10.2x1.5 12

3 743416 Eccentric tensioner M10 R 1

4 743461 Brake pad S 2

5 743462 Thrust washer 2

6 731793 Threaded rod M10 1

743930 Inner brake, assembly

# Part no. Designation Quantity

1 743277 Clamping ring Ø45 1

2 743460 Inner brake 1



22 \ MobiArm Doc 2019-01-22 EN \ Components

R: spare part  S: wear part

4.15	Various

1PassscheibeRondelle caleShim washerShimsbrickaSchims7435061
AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Schims
743506

4.16	Rotation limiter

4Sicherungsmutter
M8

Écrou de
blocage M8

Locking nut M8Låsmutter M8M8 Hexagon nut with torque part7301171

8Scheibe BRB
8,4x16x1,5

Rondelle BRB
8,4x16x1,5

Washer BRB
8.4x16x1.5

Bricka BRB
8,4x16x1,5

BRB 8,4x16x1,5 washer7303082

2Scheibe BRB
10,5x22x2

Rondelle BRB
10,5x22x2

Washer BRB
10,5x22x2

Bricka BRB
10,5x22x2

BRB 10,5x22x2 washer7305493

2Schraube M6S
M8x25,
vollgewinde

Vis M6S M8x25,
plein fil

Screw M6S
M8x25, full thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313194

4Schraube M6S
M8x30,
vollgewinde

Vis M6S M8x30,
plein fil

Screw M6S
M8x30, full thread

Skruv M6S
M8x30,
helgängad

M6S M8x30 Hex head screw, full thread7313485

2Schraube M6S
M10x50,
vollgewinde

Vis M6S
M10x50, plein fil

Screw M6S
M10x50, full
thread

Skruv M6S
M10x50,
helgängad

M6S M10x50 Hex head screw, full thread7333726

6Mutter M6MF M8
Nyloc

Écrou M6MF M8
Nyloc

Nut M6MF M8
Nyloc

Mutter M6MF M8
Nyloc

Hex flange lock nut M8 nyloc fzb, ISO 70437410717

4GummidämpareStop damper conical, GN353-35-40-M8-S-557431508
1IndexplåtIndex plate7439799
1FästeBracket74398010
2DistansDistance74398111
1MutterstyckeNut piece74398212
2BegränsningsarmStopper arm74398513

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Rotation limiter MobiArm
743974

8 7

13

11

6

3

12

9

10

5

2

1

743506

# Part no. Designation Quantity

1 743506 Shim 1

743974 Rotation limiter

# Part no. Designation Quantity

1 730117 Lock nut M8 4

2 730308 Washer,   8.4x16x1.5 8

3 730549 Washer,   10,5x22x2 2

4 731319 Screw M6S M8x25, full thread 2

5 731348 Screw M6S M8x30, full thread 4

6 733372 Screw M6S M10x50, full thread 2

7 741071 Nut M6MF M8 Nyloc 6

8 743150 Rubber bumper 4

9 743979 Indexing plate 1

10 743980 Bracket 1

11 743981 Spacer 2

12 743982 Captive nut plate 1

13 743985 Limiter arm 2



23

MobiArm - arbetsområde

2x
 B

Table
Combination inner + outer arm A B C D

Inner 1m + Outer 1m 1345 1970 703 Ø855
Inner 1m + Outer 1,5m 1845 2470 703 Ø1410

Inner 1,5m + Outer 1,5m 1980 2970 703 Ø780
Inner 1,5m + Outer 2m 2485 3470 703 Ø1300
Inner 2m + Outer 2m 2720 3970 703 Ø700

ØD

14
80



C

AB

356

35
6

min 125

mi
n 1

25

Ø16

5. Installation

5.1	 Preparations

NB: Carefully read chapter 2 on safety before starting installation of
the crane.

Before you install the crane, you must check whether: 
• it will intrude into truck paths or into the working area of any

other equipment,
• there is a risk of physical interference with fixtures and such,
• there is a risk of getting caught in any item in the surrounding

area.

In any such case, measures must be taken to avoid that personnel 
are hurt or equipment is damaged. The manufacturer is not responsi-
ble for where and how the crane is placed at the user’s premises.

Crane working area

Inner and outer arms 
combined

A B C D1

Inner arm 1 - Outer arm 1 1345 1970

703

Ø855

Inner arm 1 - Outer arm 1.5 1845 2470 Ø1410

Inner arm 1.5 - Outer 
arm 1.5

1980 2970 Ø780

Inner arm 1.5 - Outer 
arm 2.0

2485 3470 Ø1300

Inner arm 2 - Outer arm 2.0 2720 3970 Ø7005.2	 Permanently mounted crane

This version is supplied as two parts:

• tower

• inner and outer arms

Installing to floor

The crane is mounted in the floor using four expander bolts (part no. 
743573 HST3 M16x135). The floor must be of concrete and be of 
C20/25 quality, with a minimum thickness of 140 mm.

Place the tower in position on the floor.

Use the floor plate of the tower as a template to drill four holes, Ø16 
mm to a depth of 108 mm (see image). 
NB! The minimum distance to the nearest concrete edge must be 
125 mm.

Blow out any dust from the drilled holes with compressed air or such.

Insert an expander bolt through the foot plate into each hole. Tap the 
bolt in place with a hammer. 
NB! Tap the rod of the expander bolt, not on the nut!
Tap the expander bolt so far down that the washer and the nut of the 
expander bolt are touching the foot plate of the tower. 
The expander bolt must not touch the bottom of the drilled hole.

Use the included shims to plumb the tower..

Tighten the expander bolts to 110 Nm.



1

A

A

B

B

24 \ MobiArm Doc 2019-01-22 EN \ Installation

Fitting the inner arm to the tower

Remove the flange bearings (1) already fitted to the tower. Place these 
on the inner arm shaft. 

Push the arm and bearings in between the bearing plates (A) on the 
tower. Insert a spacer (B) between the lower flange bearing and the 
bearing plate.

Refit screws, washers and nuts (Upper bearing M14, lower bearing 
M12). Fit a spacer under the lower bearing plate before fitting washers 
and nuts (M12). 

Next, adjust the crane, go to “5.6 Adjusting the arm” on page 26.

1	 Flange bearing

A	 Bearing plate
B Spacer

5.3	 �Crane with mobile foot plate and 
adjustable tower

The crane is delivered assembled.

Place the crane in position on the floor.

Adjust the levelling screws at the corners of the mobile foot plate so 
that these touch the floor and the crane is standing securely.



25

1 Mobile Fußplatte 
2

Plaque de pied 
mobile 2

Mobile foot plate 
2

Mobil fotplatta 2Mobile footplate 2, 1480x14807434291

1 Verstellbarer 
Turm +500

Tour réglable 
+500

Adjustable tower 
+500

Justerbart torn 
+500

Tower, fixed height7439532

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

 
Montering fast torn på platta

A

1 Innerer Arm 1mBras intérieur 1mInner arm 1mInre arm 1mInner arm 1m, kpl7432561
1 WandmontageMontage muralWall mountingVäggfästeWall mount, kpl7432552
1 Äußerer Arm 1mBras externe 1m Outer arm 1mYttre arm 1mOuter arm 1m, kpl7432593
4      pv37-1084
16 Mutter M6M M12Écrou M6M M12Nut M6M M12Mutter M6M M12M6M M12 Hexagon nut7307265
1     VKR 100x100x5, L=1000pv37-1096
1    Upphängsöra, 

universal
Suspension schackle, universal7439287

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

 

 
PV37-903-dok

H
  

12
1

H
-3

50
 

(5
13

)

H
+1

90
  

Mx

Fx

Fx

A
BC

C

81Nm
K

1 Innerer Arm 1mBras intérieur 1mInner arm 1mInre arm 1mInner arm 1m, kpl7432561
1 WandmontageMontage muralWall mountingVäggfästeWall mount, kpl7432552
1 Äußerer Arm 1mBras externe 1m Outer arm 1mYttre arm 1mOuter arm 1m, kpl7432593
4      pv37-1084
16 Mutter M6M M12Écrou M6M M12Nut M6M M12Mutter M6M M12M6M M12 Hexagon nut7307265
1     VKR 100x100x5, L=1000pv37-1096
1    Upphängsöra, 

universal
Suspension schackle, universal7439287

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

 

 
PV37-903-dok

H
  

12
1

H
-3

50
 

(5
13

)

H
+1

90
  

Mx

Fx

Fx

A
BC

C

81Nm
K

5.4	 �Crane with mobile foot plate and fixed 
tower

This version is delivered in three parts:

•	 mobile foot plate
•	 fixed tower
•	 inner and outer arms

Assembling the tower to the mobile foot plate

Place the foot plate on the floor and remove the screws (A)

Place the tower on the foot plate, and make sure that the tower and 
the foot plate are facing as per the illustration. Refit the screws. Tight-
ening torque: 81Nm

Refit the inner arm according to ”Fitting the inner arm to the tower” on 
page 24.

5.5	 Wall-mounted crane

The crane is delivered assembled:

For the installation, you will need:

•	 16 pcs Nut M12, grade 8.8

•	 4 each 8.8 threaded rod M12 
Length = thickness of wall/pillar + 90mm

Mounting the crane to a wall

Remove the wall bracket (A) from the inner arm (B) by undoing screws 
(C) holding the flanged bearings
Mount the wall bracket at a suitable height and use a spirit level to 
adjust the position

Tighten the nuts to the wall bracket to 81Nm 
Secure each nut with an additional nut (K)

Refit the inner arm according to ”Fitting the inner arm to the tower” on 
page 24.

The crane loading on the pillar/wall

Inner and outer arms 
combined

Weight 
(kg)

Max. load 
(kg)

Mx 
(Nm)

Fx (N)

Inner arm 1 - Outer arm 1 60 125 3425 6676

Inner arm 1 - Outer arm 1.5 65 90 3225 6286

Inner arm 1.5 - Outer 
arm 1.5

73 95
3804

7415

Inner arm 1.5 - Outer 
arm 2.0

77 65
3606

7028

Inner arm 2 - Outer arm 2.0 82 50 3486 6796



1

2
3

A

B

C

90˚

90˚

1
2

3

4
5

26 \ MobiArm Doc 2019-01-22 EN \ Installation

5.6	 Adjusting the arm

When the arm is adjusted, the lifting equipment must be attached but 
no load is to be carried (empty).

Commence by setting the crane height.
Undo the tension screws (1), remove the wing nut (3), and remove the 
screw. 
Lift the upper half of the tower to the desired height. 
NB! The upper part of the tower must not be lifted so high that the 
red marks are visible.
Refit the screw and the wing nut. 
Tighten the tension screws.

1. Tensioning screws
2. Tower
3. Wing nut and screw

Move the arm (inner and outer sections) to 90° compared to the 
normal position (B), as per the image.

Place a spirit-level on top of the inner arm. Observe the spirit-level.

Move the arm 180° to a position exactly opposite (C), as per the im-
age

Place the spirit-level on top of the inner arm in the same way as 
before. Observe the spirit-level.

Undo the screws holding the lower flange bearing somewhat and 
adjust sideways using the adjusting screws (see image) until the spirit 
level shows the same for both positions (B and C).

Turn the arm to position C. Adjust the lower support to the inner arm 
so that the arm is perfectly level.

Turn the arm to position B. Check that the arm is still perfectly level. 

Turn the arm to position A (normal position). Adjust the lower bearing 
using the adjusting screw for lateral adjustment (see image) to level 
the inner arm.

Tighten the screws that hold the inner bearing of the inner arm when 
the arm is correctly adjusted as per above.

Normal position

1. Spirit level
2. Inner arm
3. Lower support to inner arm
4. Lateral adjusting screw
5. Longitudinal adjusting screw



27

2

1

3

5.7	 Adjusting the inner brake (option)

The inner brake (see image) is adjusted so that the crane arm does 
not turn. 

Set the lock handle of the inner brake in the open position.

Adjust the brake by tightening or releasing the lock nut (see image).

(The parked position of the inner brake (locked position) is described 
at “Parking position, crane arms” on page 29). 

1.	 Lock handle - closed
2.	 Lock handle - open
3.	 Lock nut

If the outer arm keeps turning, this is remedied by carefully tighten-
ing the slotted lock nut on the shaft that joins the inner and the outer 
arms (see image).

5.8	 Adjusting the outer brake

Slotted lock nut



Öl�ex Classic 810
3G1.5

Spiral cable
3G1 Black 8.8 m

Tower Outer armInner arm

Brown

Blue

Green/Yellow Green/Yellow

28 \ MobiArm Doc 2019-01-22 EN \ Installation

5.9	 Electrical connection



29

2

1

3 Mutter flach M12Écrou bas M12Thin nut M12Lågmutter M12ML6M M12 Hexagon nut thin ISO 40357302221
6    Nitbricka 5x16x15x16x1 Rivet washer7307822
6 Schraube M6S 

M8x120, halbe 
Gewinde

Vis M6S 
M8x120, moitié fil

Screw M6S 
M8x120, half 
thread

Skruv M6S 
M8x120, 
delgängad

M6S M8x120 Hex head screw,  half thread7313243

3    Dragsnöre D=5Strain strap D=5 L=1,75m7316094
18 Schraube M6S 

M5x16, 
vollgewinde

Vis M6S M5x16, 
plein fil

Screw M6S 
M5x16, full thread

Skruv M6S 
M5x16, 
helgängad

M6S M5x12 Hex head screw, full thread7406715

6 Mutter M6MF M8 
Nyloc

Écrou M6MF M8 
Nyloc

Nut M6MF M8 
Nyloc

Mutter M6MF M8 
Nyloc

Hex flange lock nut M8 nyloc fzb, ISO 70437410716

1 Innerer Arm 1mBras intérieur 1mInner arm 1mInre arm 1mInner arm 1m, kpl74325615
1 Äußerer Arm 1mBras externe 1m Outer arm 1mYttre arm 1mOuter arm 1m, kpl74325914
3 Klemmplatte 1Plaque de 

serrage 1
Clamping plate 1Klämplatta 1Clamping plate 17439457

3 Klemmplatte 2Plaque de 
serrage 2

Clamping plate 2Klämplatta 2Clamping plate 27439468

3    ArmfästeArm bracket7439479
3    Övre styrningUpper catch74394810
3    Nedre styrningLower catch74394911
3    InställningsbultIndexing bolt M1274395812
3    Konisk knoppConical knob H45 D40 d8607004913

AntalR/SBenämningDokTysBenämningDokFraBenämningDokEngBenämningDokSveBenämningArt.nrPosition

Arm locking device
PV37-904-dok

6.	 Operating the crane

NB! Before any kind of work is performed on or with the MobiArm , 
the chapter “1. Safety” must have been carefully read. 

A complete work station that includes a MobiArm, must have a 
specific description of the work to be performed which considers all 
the points indicated below.

•	 the configuration

•	 the design and the function of the attached lifting equipment

•	 the characteristics and any variation in the lifted objects

•	 the work environment

•	 the selected working pace and work frequency

6.1	 The crane

Moving a crane mounted on the mobile footplate

When moving a crane mounted on the mobile footplate, the crane 
arm must be placed in the parked position (see below) before 
performing the move. This will prevent the arm from moving about 
uncontrollably during the move.

The crane is moved by using a hand pallet truck. The forks of the 
truck are inserted between the foot plate and the raised section where 
the tower is mounted.

Parking position, crane arms

Locking the inner arm

The inner arm is locked in position by moving the eccentric tensioner 
of the inner brake into the locked position.

Locking the outer arm

The outer arm may be locked up against the inner arm.
Pull down on the knob to release the catch, and fold the outer arm 
against the inner arm.
Release the spring loaded knob to lock the outer arm in position.

Locked

Unlocked
(Normal position during 
operations)

Arm lock

Knob



30 \ MobiArm Doc 2019-01-22 EN \ Service, maintenance & care

7. Service, maintenance & care

General checks and function tests are performed regularly when commissioned.

A record must be kept of all service and maintenance. The user must ensure that all the required items for the jobs are available.

NB! In order to avoid any injury to personnel or damage to equipment, make sure to immediately replace any component that is damaged.

Keep the equipment and the area surrounding it and the work area properly cleaned. This will promote well-being and promotes all service and 
maintenance. Uncleanliness is a clear indication that the equipment is not handled in the required manner, which in turn may affect any remaining 
warranty on the equipment.

Safety instructions when performing maintenance

The instructions concerning adjustment, maintenance, inspection 
measures and their intervals, including instructions for replacing parts 
/ components must be observed! These activities may be performed 
by skilled personnel only.

Mechanical, electrical and pneumatic repair and maintenance work as 
well as renovation work may only be carried out by personnel with the 
necessary skills and competences.

Unauthorized persons shall be prohibited from working with 
machinery and equipment in the facility.

For all repairs and maintenance work, disconnect, switch off and 
secure against accidental or unauthorized use.

Ensure that:

• moving parts have come to a stand-still, and

• moving parts cannot accidentally start moving during the
performance of the work.

Use safe and environmentally friendly operating and maintenance 
products as well as replacement parts!

Instructions for work with the equipment in operation

The user or the "authorized person" employed by him must, for each 
particular case, check that the specified work, because of special 
local conditions, can be carried out without risk of personal injury.

To avoid accidents during maintenance, adjustment and repair work, 
only permitted and appropriate lifting tools and aids may be used.

Do not touch any rotating parts, and maintain sufficient safety 
distances to these so that clothing, body parts or hair can not get 
caught.

Avoid open flames, extreme heat (e.g. welding), and do not create 
any sparks when handling detergents or near combustible or heat 
sensitive parts (e.g. wood, plastic components, lubricants and 
electrical equipment) - negligence may lead to a risk of fire, harmful 
gases or damage to insulation materials.

Instructions for working with pneumatic equipment

Stop all work at once with the equipment if the is any problem with 
the compressed air.

Work with pneumatic equipment and pneumatic components shall be 
carried out by trained personnel.

The parts of the equipment on which inspection, maintenance 
and repair work is to be carried out must, when so directed, be 
disconnected off from compressed air supply.

Keep the equipment and the area 
surrounding it and the work area 
properly cleaned.



31

7.1	 Recommended spare parts / wear parts

7.2	 Checks and maintenance

The crane and the arms are to be checked every 3-4 months depending on how much the equipment is used. Check things such as:

• fastening elements
check that these are not damaged and that nuts and bolts are properly tightened

• the bearings between crane - inner arm and between inner arm - outer arm
make sure the bearings aren’t seized, that there is no noise when the arm is turned, and that there is no visible damage.
Action; lubricate the bearings, replace them if so required

•	
See the respective documentation for any attached equipment.

743460 Inner brake

# Part no. Designation Quantity

3 743416 Eccentric tensioner M10 R 1

4 743461 Brake pad S 2

743258 Inner arm 2m

# Part no. Designation Quantity

6 743270 Ball bearing S 2

743257 Inner arm 1.5m

# Part no. Designation Quantity

6 743270 Ball bearing S 2

743256 Inner arm 1m

# Part no. Designation Quantity

6 743270 Ball bearing S 2

743253 Adjustable tower

# Part no. Designation Quantity

11 743263 Bearing unit Ø35 S 2

17 743269 Lock arm M12x40 R 2

18 743417 End protector 30x30x10 S 2

743254 Adjustable tower +500

# Part no. Designation Quantity

11 743263 Bearing unit Ø35 S 2

17 743269 Lock arm M12x40 R 2

18 743417 End protector 30x30x10 S 2

743953 Fixed tower

# Part no. Designation Quantity

9 743263 Bearing unit Ø35 S 2

13 743417 End protector 30x30x10 S 2

743255 Wall bracket

# Part no. Designation Quantity

10 743263 Bearing unit Ø35 S 2

14 743417 End protector 30x30x10 S 2



32 \ MobiArm Doc 2019-01-22 EN \ CE certificate

8. CE certificate

EC declaration of conformity of the machinery
TRANSLATION

(according to 2006/42/EG, annex 2A)

and that standards and/or technical specifications as described below are applied

and that standards and/or technical specifications as described below are applied.

Machinery Directive 2006/42/EC

Machinery Directive EMC Directive Low Voltage Directive

EMC Directive 2014/30/EU

Low Voltage Directive 2014/35/EU

Machine type

Date:

Version

Tel:
Fax:
E-mail:
Web:

2019-02-28

RonI
8001 Tower Point Drive
Charlotte, NC 28227

hereby declares that the machinery

Designation
MobiArm

Knucle boom crane

Q

Q

Q

Q Q Q
SS-EN-ISO 12100:2010
SS-EN 14238:2004 + A1:2009

IEC 60204-32
IEC 60204-1

866-543-8635
866-543-9532
Info@RonI.com
www.RonI.com



33

Reviser

Issue # Designation Sides

April 2018 0 First issue -



RonI
8001 Tower Point Drive

Charlotte, NC 28227

866-543-8635
866-543-9532

Info@RonI.com
www.RonI.com



2021-09-01

E  A S Y H A N D  P R O
60/80/100/120

Original instructions EN



2 \ Easyhand Pro 2021-09-01 EN

Symbol legend

The equipment complies with EU Machinery Directive 2006/42/EG, Annex 21A, as well as EN ISO 12100:2010 and 
SS-EN 14238 2004+A1 2009.

Contents
Symbol legend........................................................................................2
Introduction.............................................................................................3
Description of symbols on control levers................................................3
Technical data........................................................................................4
Safety instructions..................................................................................5
General...................................................................................................5
Load.......................................................................................................6
Lifting......................................................................................................6
Important information.............................................................................6
Prohibited use........................................................................................6
Product description.................................................................................8
Installation............................................................................................10
Safety regulations for installation.........................................................10
Cutting the lifter tube............................................................................ 11
Installing/re-installing the lifter tube......................................................12
Installing the electric vacuum pump.....................................................13
Installing the vacuum tube and air filter for the electric vacuum pump.13
Installation of compressed air-powered vacuum pump (ejector)..........14
Test runs...............................................................................................14
Maximum load label.............................................................................14
Lift capacity kg......................................................................................15
Function................................................................................................16
Balancing without load.........................................................................16
Balancing with load..............................................................................17
Operating with load..............................................................................18
Maintenance.........................................................................................19
Daily checks:........................................................................................19
Weekly checks:.....................................................................................19
Quarterly checks:.................................................................................20
Troubleshooting....................................................................................21
Drawings..............................................................................................23
CE declaration......................................................................................44

Attention!

Warning!

Caution!

Warning! This indicates a risk of serious injury or death if instructions are not followed. This 
includes a risk of serious damage to the machine or injury to third parties.

Attention! This indicates a risk of equipment damage or considerable reduction in equipment 
service life if instructions are not followed. 

Caution! This indicates a risk of minor injury and equipment damage if instructions are not 
followed.



3

Introduction

Easyhand Pro is a Swedish-manufactured lifting device (tube lifter) based on vacuum technology. See the Safety 
Instructions below for additional important information about how to evaluate objects before they are lifted to 
determine whether Easyhand Pro may be used safely. Additionally, while Easyhand Pro itself is capable of lifting 
many types of objects, the operator must also read and understand the specific manual for the equipment to which 
Easyhand Pro is attached for additional restrictions on what may be safely lifted by any given “System”. I.e. there 
may be additional limitations or requirements that may exist beyond those specifically listed in this manual. It is the 
operator’s responsibility to ensure that they are aware of and obey all such limitations, as well as all safety rules. For 
further information, contact your supplier.

Easyhand Pro is intended to facilitate lifting work with an emphasis on ergonomics, efficiency and safety. Movomech 
AB will assist with repair through authorised dealers and our support organisation.

This manual addresses standard use of safety, installation, use, maintenance and troubleshooting. Special Easyhand 
Pro versions are not covered. Information about special modifications to installations can be provided by your supplier. 
The equipment as supplied may only be used to lift objects for which it is intended according to specifications from the 
supplier. If you need to use the lifter for other purposes, please contact your supplier. The peripheral equipment into 
which Easyhand Pro is installed is not described in this manual. Refer to the separate descriptions of the equipment 
concerned for additional important information.

Movomech’s goal is to continually develop and improve the user-friendliness and design of our equipment. 
Accordingly, we reserve the right to make future design changes.

Description of symbols on control levers

Adjustment without load.
Turn left - Lower the load.
Turn right - Raise the load.

Part no.: 670037-03

Never stand or place any part of the 
body under a suspended load. Falling 
loads can cause serious injury or death.

Users must read and 
understand the manuals 
before operating the 
machine.

Part no.: 670037-04

Caution! Never let a load hang 
in the lifter for more than 60 
seconds in each operation 
cycle.

Always use soft, light 
controlled movements to avoid 
jerky operations.

Part no.: 670037-02

Adjustment with load.
Turn clockwise - Raise the load.
Turn counterclockwise - Lower 
the load.

CE plate with machinery model, serial 
number and year of manufacture.

Operating: Up – Down – Release. 
Always use soft, light controlled movements 
when operating the lift. When releasing the 
load, open the control bar fully and tilt the 
lifter a little to release the suction foot.

Part no.: 670037-05

Part no.: 670037-06

Part no.: 670037-01

EASYHAND PRO XXX



4 \ Easyhand Pro 2021-09-01 EN

Placement of labels on the control unit.

Part no.: 670037-04 Part no.: 670037-01

Part no.: 670037-02

Part no.: 670037-06

Part no.: 670037-05Part no.: 670037-03

1 It is recommended for operators and service personnel to wear hearing protection when the manipulator is used in a noisy environment or the 
emission sound pressure level at the operator position due to the manipulator exceeds 80 dB(A). 
2 The stroke generally constitutes 1/3 of the length of the lifting hose and varies slightly depending on the combination of pump, hose diameter, the 
weight of the accessories and the weight of the lifting object.

Easyhand M / Pro / Pro Rapid Ejector A Ejector B Pump C Pump D Pump K Pump I
Min work pressure bar 6 6

Flow ln/min 400 600 410 660 1000 1500

Work temperature °C 5-40 (indoors)

Noise level 1 excl. silencing hood dB(A) 69 72 62 67 70 72

Noise level 1 incl. silencing hood dB(A) <52  <57  <60  <62  

Motor output kW 0,9 1,5 1,5 2,6

Voltage V 400 400 400 400

Fuse A 10 10 10 10

Weight pump kg 26 39 66 69

Weight pump incl. silencing hood kg 59 81 96 99

LxWxH pump excl. silencing hood mm 505x260x290 572x280x290 702x353x328 702x353x328

LxWxH pump incl. silencing hood mm 808x448x348 808x448x348 856x504x567 856x504x567

Min lifting height Z (hose L 2500 / 4000) 2 mm ca 1700 / 3000

Technical data



5

Safety precautions

Read through the safety instructions below as well as manual(s) for the equipment on which Easyhand Pro is mounted 
before using Easyhand Pro. Note that these other manuals may include instructions, warnings, or limitations for use of 
Easyhand Pro beyond those listed below.

Easyhand Pro may only be used by personnel and who have read and understood this manual, any manuals for 
related equipment as mentioned above, and any applicable standards and regulations. Movomech AB is not liable for 
any damage or injury caused by use or actions which are inconsistent with the training, manuals and any applicable 
standards and regulations. Such use is entirely at the user’s risk.

General

	ෙ

Warning!
Easyhand Pro generates very strong suction/negative pressure (vacuum). Do not attempt to seal the 
suction pad with any part of the body. Keep all body parts, clothing, and hair away from the suction pad 
and suction opening while the vacuum pump is operating.

	ෙ

Caution!
Easyhand Pro may only be used as intended for the materials and application described in this manual as 
well as any relevant equipment manuals and in accordance with the relevant safety regulations. 
Any other use is not as intended and is prohibited!

	ෙ The condition and serviceability of Easyhand Pro must be inspected and tested prior to each use.

	ෙ Maintenance, servicing, lubrication and troubleshooting may only be performed by qualified persons who 
have read and understood all relevant manuals and who are trained and/or approved by Movomech AB or 
their authorised distributor.

	ෙ If a hazardous condition is identified during operation or servicing, Easyhand Pro must not be used until 
the hazardous condition has been corrected.

	ෙ In the event of crack formation or other damage to Easyhand Pro or its associated lifting tool(s), all use of 
the machine must immediately cease.

	ෙ Persons under the influence of drugs, alcohol or medications that affect their judgement and physical 
abilities must not be allowed to use, maintain nor repair Easyhand Pro.

	ෙ Appropriate personal protective equipment should be used when operating the vacuum lifter including 
steel toed boots, safety glasses and hearing protection as required by your employer and applicable 
regulations.

	ෙ The load is lifted and held using negative pressure. If there is a leak or power failure (interruption of power 
supply, blocked filter), the negative pressure is reduced and the load will be lowered to the ground. In the 
event of media outage, the operator should close the control handle and allow the load to be lowered in 
controlled fashion to the ground. Easyhand Pro must not be used before the fault/cause of the outage has 
been rectified.

	ෙ The vacuum pump is the heart of the equipment – handle it carefully as it is sensitive to shocks and 
bumps.

	ෙ Never test run the vacuum pump without a connected air filter.



6 \ Easyhand Pro 2021-09-01 EN

Load

	ෙ

Caution!
The maximum allowable loads may be dependent on the equipment on which Easyhand Pro is mounted. 
Never handle loads heavier than approved for the equipment. See the relevant manual(s).

	ෙ Lifting tools are to be selected as dictated by the shape and weight of the load.

	ෙ Only use Easyhand Pro to handle loads that are sufficiently solid to avoid the risk of them coming apart 
when lifted.

	ෙ Never attach the suction foot to surfaces that are loose or could come loose. Examples include but are 
not limited to address labels, taped objects, thin paper, etc.

	ෙ Never attach the suction foot to surfaces that are so slippery, oily, or wet that there is a risk of the load 
sliding in relation to the suction foot.

	ෙ Never lift objects that are sharp and that could damage the vacuum seal strip.

	ෙ Never lift hazardous or explosive materials without first ensuring that proper safety procedures, as 
designated by your employer, are in place. 

	ෙ During operation of Easyhand Pro, the ambient temperature must be in the range of +37.5°F (3°C) to 
+104°F (40°C). Below +37.5°F (3°C) there is a danger of the load slipping due to ice formation.

Lifting

	ෙ

Warning!
A suspended load must not be allowed above any part of a person’s body.

	ෙ Easyhand Pro with loads may not be rangefinder such that a falling load would risk personal injury or 
material damage.

	ෙ Never try to lift people or animals.

	ෙ Never leave an electric Easyhand Pro with the last hanging, (max. 60 seconds) or the vacuum pump may 
overheat.

	ෙ The area of the suction foot must be at least 2.5 times greater than the cross-sectional area of the lifter 
tube to avoid unintentional release of the load.

	ෙ

Caution!
Never leave a suspended load unattended.

	ෙ Never suspend a load for more than 60 seconds or the vacuum pump may overheat.

	ෙ Never try to manually assist the up or down movement of an Easyhand Pro when it has a load attached. 
All lift movement must take place using the control unit.

	ෙ Always adjust the balance height in relation to the load to allow for convenient and safe handling. 
A load which is fixed or jammed in position must not be pulled free with Easyhand Pro.

	ෙ Always use smooth controlled movements when working with Easyhand Pro. Jerky operation can result in 
the load working loose and is therefore prohibited.

	ෙ The CE plate attached to Easyhand Pro must not be removed.



7

Attention!

Important information

	ෙ Read through the entire manual and get to know the equipment before it is assembled and put to use.

	ෙ Operate Easyhand Pro gently and carefully using the control levers in order to avoid jerky movements when lifting.

	ෙ The area of the suction foot must be at least 2.5 times greater than the cross-sectional area of the lifter tube to 
avoid unintentional release of the load (see examples of calculation on page 9 and 10 ).

	ෙ The equipment must be switched off during maintenance and cleaning.

	ෙ The vacuum pump is the heart of the equipment – handle it carefully as it is sensitive to shocks and bumps. Never 
test run the vacuum pump without a connected air filter.

	ෙ Loads may not be raised before Easyhand Pro and its gantry or turntable crane are positioned vertically above the 
load.

Prohibited use

Warning!  
Under no circumstances may the tube lifter’s design or structure be modified without permission from the 
manufacturer. Only ever use accessories or spare parts from Movomech AB. Modifications that are not 
approved by Movomech AB and/or the use of non-approved accessories or spare parts can cause serious 
injury during lifting operations. The maximum load may never be exceeded.



8 \ Easyhand Pro 2021-09-01 EN

Lifting unit (see page 9)

Vacuum hose

Filter holder
Filter unit

Vacuum pump

An example showing installation on a jib crane

Product description

An example showing gantry installation



9

Lifter tube

Protective sock

Swivel unit

Control bar

Control unit

Handle

Swivel unit

Vacuum unit for ejector pump

Adjustment knob, balancing, 
w/o load

Adjustment knob, balancing, 
with load



10 \ Easyhand Pro 2021-09-01 EN

Installation

Caution!
Make sure the correct components have been delivered and that they correspond to the delivery note/shipping 
documentation. If anything is missing, contact your supplier. 

Caution!  
Read through the manual carefully before installation in order to avoid problems during assembly and commissioning.

Caution!
 
From a safety standpoint, it is necessary to have a good understanding of the equipment. Easyhand Pro is supplied 
with an electric or pneumatic vacuum pump. Carefully follow the directions and/or manual during installation.

Safety regulations for installation

•	 The person in charge of installation is responsible for making sure that the entire lifting system (e.g. gantry) is 
designed to safely handle the sum total of Easyhand Pro’s own weight plus the maximum allowable load, including 
all necessary safety factors.

•	 Electrical installation must be carried out by an authorised electrician.

•	 In the case of jib crane installation, follow Movomech’s installation instructions for cranes which are available from 
Movomech AB.

•	 In the case of crane system installation, follow the supplier’s assembly instructions.

•	 The lifting unit is hung from a suspension lug. Make sure that other suspension devices are sufficiently 
dimensioned and that they are secured against falls where necessary.

•	 Once the lifting unit is suspended, the suction foot should be around 3.9 in (10 cm) above the floor. If the suction 
foot is closer to the floor, the tube must be cut (refer to Cutting the lifter tube) or the suspension system raised. 

•	 If the suction foot is higher than 3.9 in (10 cm), it must be lowered by lowering the lifting unit or installing a longer 
lifter tube. 
 

Warning!  
Check that the suction foot to be used with the lifting unit concerned has a safety factor of at least 2.5. 
The area of the suction foot must be at least 2.5 times greater than the cross-sectional area of the lifter 
tube to avoid the load coming loose unintentionally.

Is the safety factor for the suction foot sufficient? 
Sample calculation:

Lifter tube cross-section: Radius x Radius x 3.14 (π) = Area 

Suction foot area, rectangular: Length x Width x Number of suction feet = Total area

Suction foot area, round: Radius x Radius x 3.14 (π) x Number of cups = Total area

Example 1

Single rectangular suction foot 200x140mm

Lifter tube: 100 mm 50 x 50 x 3.14 x 1 = 7,850 mm²

Suction foot: 200 x 140 = 28,000 mm²

28,000 / 7,850 = 3.57

In this case, the safety factor is approximately 3.57, which is sufficient by a good margin. 



11

Example 2

Lifting yoke with 4 pcs round Ø 75 mm (2.95 in) suction cups

Lifter tube: 80 mm 40 x 40 x 3.14 = 5,024 mm²

Suction cup round Ø 75 mm: 37.5 x 37.5 x 3.14 = 4,416 mm²    4,416 mm² x 4 pcs = 17,664 mm²

17,664 / 5,024 = 3.52

In this case, the safety factor is approximately 3.52, which is sufficient by a good margin.

•	 �Remove the protective sock, the woven tape and unscrew the lifter tube from the plastic adapter. Measure 
how much of the lifter tube must be removed to achieve the intended height above the floor.

•	 �Cut the lifter tube (figure 1) and clip the steel wire (figure 2). 

•	 �Cut away the surplus fabric from the lifter tube (figure 3).

•	 Carefully bend in the end of the steel spiral so that it follows the external diameter of the tube (figure 4).

Cutting the lifter tube

In some cases, the lifter tube must be cut if the suspension height (the measure between the 
ground till the suspension point (see figure below) is lower than 9.5 ft (2,9 m). 

The following is required:

•	 Knife
•	 Scissors
•	 Metal shears
•	 Cutting pliers
•	 Woven tape, Movomech part no.: 700PS618

Suspension point



12 \ Easyhand Pro 2021-09-01 EN

1 3

4

2

65

7

Installing/re-installing the lifter tube
The installation instructions apply to both ends of the tube.

•	 �Unscrew the lifter tube from the tube adapter. Leave 3/8 in. (1 cm) of the tube adapter visible (figure 5). 

•	 Attention!  
	� Next, wind 3 or 4 turns of woven tape, Movomech part no. 700PS618, around the tube adapter and tube 

(figure 6). Do not use any other type of tape! Begin tape coverage around 3/16 in. (5 mm) above the edge of 
the tube adapter. The tape must be tightly wound.

•	 Fold down the tape and secure it against the tube adapter (figure 7).

•	 �Fit the protective sock.



13

Installing the electric vacuum pump

To keep the vacuum tube short, always locate the vacuum pump as close to the lifting unit as possible. 

In order to enjoy the highest possible Easyhand Pro speed during lifts, it is important that the vacuum tube between 
the vacuum pump and the lifting unit not be too long. A long vacuum tube reduces the ability of the lifting unit to use 
all of the vacuum pump’s capacity. We recommend that the tube length between the vacuum pump and the lifting unit 
should not exceed 82 ft. (25 m). In the case of greater distances, contact the supplier. 

Attention!  
With regard to its heat generation, install the pump in a well-ventilated space. Make sure the pump is positioned such 
that it is surrounded by a free area of at least 11.8 in. (30cm) on all sides and that there is no risk of objects blocking 
the pump’s ventilation holes.

Attention!  
Make sure the pump stands firmly. If it is not placed on the floor, it must be secured so that it does not fall or tip over.

Caution!  
Check that the belt guard is installed.

Caution!  
Electrical installation must be performed by an authorized electrician. 

Caution!
Always remove the protective plug from the pump suction pipe before start. 

Caution!
Caution! Note! Never test run the pump without a connected air filter.

The electrician must check that air blows out of the silencer to confirm the correct direction of rotation for the electric 
vacuum pump motor. The pump can be damaged if it runs backwards. 

If multiple Easyhand Pro’s are installed, vacuum pumps must be marked to clearly indicate which Easyhand Pro they 
are connected to. 
 

Warning!  
The installation may not be put to use before an authorized electrician has installed suitable circuit breaker. 
Failure to install a circuit breaker is a fire risk! 

Installing the vacuum tube and air filter for the electric vacuum pump

•	

Attention!

�The air filter must be located so that it is easy to access for replacement; it must be clear which lifting unit it is 
connected to. Begin by hanging the vacuum tube from the suspension system to which the lifting unit is 
attached (e.g. in a gantry, turntable crane, etc.). Connect the vacuum tube to the lifting unit’s top swivel and to 
the air filter. 

•	 �Connect the other vacuum tube between the air filter and the vacuum pump.

•	

Attention!
�Caution! Note! The arrow on the air filter must point towards the tube that goes to the vacuum pump. 

•	 �Make sure the vacuum tube is not exposed to crush risk anywhere along its length or can come into contact 
with objects that might damage it. 



14 \ Easyhand Pro 2021-09-01 EN

Installation of compressed air-powered vacuum pump (ejector) 

When selecting compressed air-powered vacuum pump, the pump unit is integrated on the lifting unit. All that is 
needed is a feed hose at least 10 mm (3/8 ” inside) for a hose feed of up to 25 m. For a longer hose feed, a 12.5 
mm (1/2”) feed hose is recommended. The connected air must be free from oil, water and dirt. The supply hose 
is connected to the pump unit according to Fig. 8. The connection is a 1/4”R thread. As an option, there is also a 
regulator for adjusting the lifting speed (Fig. 9). The pump unit has an on / off function that works by pulling lightly on 
the cord attached to the shut-off lever, see figure 8. The cord should be cut to a length so that it cannot get caught in 
the lifting unit or things within the lifting area, preferably as short as possible. The cord activates an alternating on/off 
function. The lifting unit is started the first time and then stopped the next time.

Test runs

•	 �Lift a load with a completely smooth, non-porous surface. Let the load hang suspended in the lifter while 
listening for hissing sounds to make sure there are no leaks anywhere in the installation. 

•	 �Lift a load that weighs 22 lb (10 kg) and has a completely smooth, non-porous surface. Let the load hang 
suspended in the lifter and then switch off the vacuum pump. The load, together with the lifting unit, should 
now sink slowly to the floor. When the lifter tube is fully stretched, a greater vacuum is raised in the tube to 
provide an extra soft sink rate.

•	 �Lift a completely smooth, non-porous load at the installation’s maximum permissible weight; refer to 
Troubleshooting (page 20) if the load is not raised.

Attention!  
Maximum load label

Affix a maximum load label to the control unit following Easyhand Pro installation in a gantry system. The maximum 
load must correspond to Easyhand Pro’s maximum load together with the gantry system’s maximum load. Note that 
Easyhand Pro is not marked with a maximum load label as standard. Max. load marking labels can however be 
ordered for each respective installation. The next page provides information about Easyhand Pro’s maximum loads.

8 9

On/Off

Warning!



15

Lift capacity kg

= Green indicates recommended lifting capacity for loads of a smooth, non-porous material. 
Yellow indicates possible lift range depending on the shape of suction feet etc.

= Blue indicates recommended lifting capacity for objects of porous material. 
Yellow indicates possible lift range depending on the shape of suction feet etc. 

The bars in the chart show the recommended load weight for smooth, non-porous/porous material that can be handled 
by a specific lifting unit. The recommendations are based on appropriate lifting speeds. Light loads are lifted more 
quickly than heavy loads. Solid material such as sheet-metal is lifted more quickly than porous material such as 
cardboard. Never use the lifting unit/pump combination for loads heavier than those recommended. 

Generally speaking, always try to use the largest possible tube diameter to achieve the gentlest lifting movement. 

How to interpret the chart:

An Easyhand Pro 120/D (lifter tube diameter 4,72 in (120 mm), pump model D) is recommended for lifting solid loads 
with weights from around 33 lb (15 kg) up to around 110 lb (50 kg), and porous loads with weights from around 22 lb 
(15 kg) up to around 88 lb (40 kg). 

Lyftenhetens slangdiam
eter

Prilift 60-120 

Lyftkapacitet Kg

Staplarna i diagrammet visar den rekommenderade lastvikten för täta/porösa material som kan hanteras av 
en specifik lyftenhets /pump-kombination. Rekommendationerna är baserade på passande lyfthastigheter. 
En lätt last lyfts snabbare än en tyngre. Ett solitt material, t ex plåtar lyfts snabbare än ett poröst material 
som t ex en kartong. Använd aldrig en lyftenhets/pump-kombination för tyngre laster än rekommenderat. 

Generellt sett skall man alltid försöka använda så stor slangdiameter som  
möjligt för att få en mjukare lyftrörelse. 

Så här läser du av diagrammet:

En Prilift 120/D (lyftslangdiameter 120mm, pumpstorlek D) är rekommenderad att lyfta solida laster med 
vikt från ca 10 kg upp till ca 45 kg, och porösa laster med vikt  från ca 10 kg upp till ca 30 kg. 

= Grön färg indikerar rekommenderad lyftkapacitet för lyftobjekt 
av täta material. Gul färg indikerar möjligt lyftområde beroende på 
sugfötters utformning mm.

= Blå färg indikerar rekommenderad lyftkapacitet för lyftobjekt av 
porösa material. Gul färg indikerar möjligt lyftområde beroende 
på sugfötters utformning mm. 

Pritec Vaculyft AB  Adress:  Telephone: Internet:   
Org.nr:  Fjärås industriväg 9  +46 300-543 543     www.pritecvaculyft.com   
556375-8621        439 74 Fjärås  Telefax: E-mail: 
VAT nr: Sweden +46 300-540 002 info@pritecvaculyft.com
SE556375862101     

©Pritecvaculyft AB20201208 MG  

0 10 kg20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

Ø 120

Ø 100

Ø 80

Ø60

The lifting unit’s tube diam
eter



16 \ Easyhand Pro 2021-09-01 EN

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Function

Balancing without load

When the vacuum pump is running, a negative pressure is formed inside the lifting unit. In order to prevent the lifter 
tube from collapsing, air is bled in through a bottom valve. This air reduces the negative pressure in the lifter tube. 
The amount of bleed air is regulated by the knob for balancing without load. 

Warning!
Never fully close the bottom valve adjustment knob when lifting porous materials. This can cause insuffi-
cient flow in the suction foot and there is a risk of its dropping or not being able to grip the load.

Adjustment knob for 
balancing without load

Turning the adjustment knob to the left. The bottom valve opens. 
The lifter is raised.

Turning the adjustment knob to the right. The bottom valve opens. 
The lifter is lowered.

Adjustment knob for 
balancing without load



17

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Easyhand Pro
Öppet läge - Stora pilar
lyften sänks

Balancing with load

The load is adjusted to the preferred working height using the balance knob. 

Correct set balancing also provides an opportunity to release the control handle and with both hands handle the load 
and Easyhand Pro sideways. 
 
Set Easyhand Pro balance to the average weight when lifting loads of varying weights. 

Turning the adjustment knob to the counterclockwise. The control bar is 
closed and thus the lift is raised and the load is suspended higher.

The adjusting knob is turned clockwise. The control bar opens 
and thus the lift drops and the load is suspended lower.

Adjustment knob for 
balancing with load

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Easyhand Pro
Stängt läge - Små pilar
lyften höjs

Adjustment knob for 
balancing with load



18 \ Easyhand Pro 2021-09-01 EN

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Easyhand Pro
Öppet läge - Stora pilar
lyften sänks

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Easyhand Pro
Stängt läge - Små pilar
lyften höjs

Operating with load

When a load seals against the suction foot, air only enters Easyhand Pro via the control valve. 

Control bar in position 1:

The handle valve is partially open and the amount of air allowed into the lifting tube is controlled by the load balancing 
adjustment knob as described previously.

Used when moving a suspended load. With the handle is in this position and the load balancing adjustment knob set 
properly the load should not move up and down on its own.

Note that the position of the control bar varies continuously between these three positions and small movements of 
the bar can be used to change the vacuum level to raise and lower the load in a controlled manner. 

Positions 1 & 3 Position 2



19

Maintenance

Attention!

In order to ensure safe equipment function and to preserve lifting capacity, follow the maintenance instructions. 
Remedy any faults detected in Easyhand Pro immediately. Easyhand Pro may not be used until the defects are 
remedied. 

Warning!  
The equipment must be switched off prior to maintenance.

Caution!  
Only use original Easyhand Pro parts for maintenance, repairs, or replacement.

Daily checks:

•	 �Check the filter daily in dirty or dusty conditions. Shake out and vacuum clean the filter. Damaged filters or 
filters that cannot be cleaned must be replaced. 

•	 �Check that the sealing strip on the suction plate is in satisfactory condition. If necessary, clean the strip with 
water. Defective sealing strips must be replaced.

•	 Visually inspect various parts of the machine for damage, cracking, and corrosion. 
 
 

Warning!  
Damaged or extremely dirty filters can harm the pump. This may cause loads to be dropped and injure the 
operator and or others. If the air filter is not cleaned, lifting capacity will eventually be lost and there is a 
risk that the vacuum pump will run hot. 

Weekly checks:

Test the check valve to ensure that loads do not drop quickly if the power supply is lost. 

Test the check valve (located at the top of the lifter tube) to ensure that loads do not drop quickly if power to the 
vacuum pump is lost.

•	 Start the vacuum pump. 

•	 Lift a smooth, non-porous load of around 22 lb (10 kg) and let it hang.

•	 Switch off the vacuum pump. The load should now sink slowly to the floor. 
 

Control bar in position 2:

The handle valve is wide open. In this position, so much air flows in through the valve that the negative pressure is 
alleviated and a lowering movement takes place. Used to lower the suction foot to the object to begin a lift and to 
release the suction foot from the object after placement.

Control bar in position 3:

The handle valve is fully closed. The negative pressure in the lifter tube is intensified and the tube contracts causing a 
lifting motion to take place. Used to lift the object after proper placement of the suction foot.



20 \ Easyhand Pro 2021-09-01 EN

Warning!
Do not use Easyhand Pro when load drops rapidly. Contact your dealer!

• �Inspect and make sure that the filter is not clogged or damaged.

• �Inspect and make sure that the suction foot’s rubber strip is not damaged.

• �Inspect and assure that the lifter tube is not damaged.

• �The lifter tube will stretch over time.  Inspect and assure that the suction foot does not reach the floor. Shorten
the lifter tube as necessary; refer to page 11, Cutting the lifter tube.

Quarterly checks:

• �Inspect and assure that the suspension lug and the equipment Easyhand Pro is suspended from is not
damaged.

Warning!
Do not use Easyhand Pro when there is damage to the lift. Contact your dealer!

• �Inspect and make sure that the nuts and bolts in the suspension system are tightened and secured where
applicable.

• �Inspect and make sure that the vacuum tube and lifter tube are airtight and are not chafed or crushed.



21

Fault Possible causes Corrective action
Poor or no lifting 
power

The vacuum pump is not on? Start the vacuum pump.

The vacuum pump is not starting? Check that that vacuum pump is not stuck. 
This can be caused by dirt, if the filter is not 
correctly cleaned. Contact your dealer for the 
manufacturer’s recommended replacement 
component.

The vacuum filter is clogged up? Clean or replace the filter.

Is the filter unit cover correctly installed? Secure the cover correctly.

The sealing strip of the suction plate is 
dirty/defective?

Clean or replace with a new sealing strip.

Control handle damaged? Contact your dealer for the manufacturer’s 
recommended replacement component.

Leak in the vacuum system? Vacuum 
hoses?

Check that all hose connections for vacuum hoses 
are tight. Check that the vacuum hose is intact and 
does not leak. Repair temporary with woven tape, 
part no. 700PS618. Order new hose and replace 
the old one as soon the part arrived.

Leak in the vacuum system? Lifting tube? 
The load raised very slowly and speed up 
with increased height.

Check the lifting tube ends that there are no 
damages and the tube is not crushed. Repair with 
woven tape part no. 700PS618 in the case of a 
minor leak. Otherwise cut or replace lifting tube.

Leak in the vacuum system? Quick-
release connection, suction foot?

Check the quick-release coupling for tool changes 
is correctly fitted and the sealing and O-ring is not 
damaged. Always replace both parts if either of 
them are damaged.

Rubbish in the suction foot? Clean out and remove the rubbish from the suction 
foot.

Is the load too heavy? Check that the weight corresponds to Easyhand 
Pro´s lifting capacity.

Is the load too porous? Check the porosity on the load with the supplier.

Still no lifting power? Contact your dealer for the manufacturer’s 
recommended action to solve the problem.

Troubleshooting



22 \ Easyhand Pro 2021-09-01 EN

Fault Possible causes Corrective action

The load does 
not sink slowly 
in power outage 
test.

Check if the check valve is damaged or 
leaking?

Refer to Maintenance, Weekly checks (page 19)

Fault Possible causes Corrective action
Not possible 
to set desired 
balance level 
position for no 
load.

Check balancing knob without load? Check for damage on knob or if its stuck. 
 
Contact your dealer for the manufacturer’s 
recommended replacement component.

Check that no rubbish is lodged in the 
balance valve.

Check in bottom of the control unit by lifting in 
the bottom valve to visually check whether there 
is any rubbish inside. If there is nothing visible, 
remove the control unit from the lifter tube (see, 
“Cutting the lifter tube” on page 11 and “Installing/ 
re-installing the lifter tube” on page 12) Clean and 
remove any rubbish.

Fault Possible causes Corrective action
The vacuum 
pump will not 
start/rotate

Drive belt defective/incorrect belt tension. Replace drive belt and/or adjust belt tension.

Dirt/moisture in the vacuum pump. Contact your dealer.

Fault Possible causes Corrective action
Abnormal 
sound from the 
vacuum pump 
during normal 
operation (a 
whining sound 
is normal during 
operation).

Incorrect belt tension. Adjust the belt tension.

If the fault persists after going through the points above, contact your dealer.



23

PART LIST
DESCRIPTIONQTYITEM

Top Swivel with air pressure unit11
Top Swivel complete, 2 lug, 1 lug12
Plastic Adapter lower13
Lifter tube14
Protection sock15
Gasket16

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Lifting unit 01 1 / 1 
Rev Sheet

Drawn

TE
Format

A3
Project

    
Description

Complete lifting unit with attachment options
Part Number

PRITEC AB
VACULYFT

Date

2020-12-11

5
4

6

3

1
2

Drawings

PART LIST
DESCRIPTIONQTYITEM

Top Swivel with air pressure unit11
Top Swivel complete, 2 lug, 1 lug12
Plastic Adapter lower13
Lifter tube14
Protection sock15
Gasket16

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Lifting unit 01 1 / 1 
Rev Sheet

Drawn

TE
Format

A3
Project

    
Description

Complete lifting unit with attachment options
Part Number

PRITEC AB
VACULYFT

Date

2020-12-11

5
4

6

3

1
2

PART LIST
DESCRIPTIONQTYITEM

Top Swivel with air pressure unit11
Top Swivel complete, 2 lug, 1 lug12
Plastic Adapter lower13
Lifter tube14
Protection sock15
Gasket16

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Lifting unit 01 1 / 1 
Rev Sheet

Drawn

TE
Format

A3
Project

    
Description

Complete lifting unit with attachment options
Part Number

PRITEC AB
VACULYFT

Date

2020-12-11

5
4

6

3

1
2



24 \ Easyhand Pro 2021-09-01 EN

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

 17011311
 64003462
Gasket Plasticadapter170407 GM13
 67003014
 Wiberger-ln26_20-m515
 67003216
 EH_manover_axel17
 67000418
 67000819
 EH_gummigrepp_03110
 170141211
 670017112
 670003113
 670016114
 670018115
 670007116
 670001117
 o-ring 22x1,5l118
 670019119
 WN319 G 25-M6220
 670027121
 670021122
 670013123
 670014124
 5990-Lesjofors125
 670026 REV02126
 670022127
 670034128
Label manual670037-01129
Label manual670037-02130
Label manual670037-03131
Label manual670037-04132
Label manual670037-05133
Label manual670037-06134
Label manual670037-07135
Rivet pressure-tightPopnit_4x12,5_trycktät136
Bushing0508 SF-1137
Pop-nut M5M5138
Blindnut M6Blindnitmutter M6 medium439
WasherDIN 125 - A 5,3440
WasherDIN 125 - A 6,4441
Weld nutDIN 557 - M5142
Socket-head boltDIN 912 - M4 x 10243
Socket-head boltDIN 912 - M5 x 20344
Socket-head boltDIN 912 - M6 x 35145
Socket-head boltDIN 912 - M6 x 40446
Hex-head boltDIN 931-1 - M5 x 35147
Lock nutDIN 985 - M5248
Lock nutDIN 985 - M6149
Countersunk Socket-head boltDIN 7991 - M5x40250
Round Socket-head boltISO 7380-1 - M4 x 10451

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

EasyHand Pro 01 1 / 1 
Rev Sheet

Drawn

JN
Format

A1
Project

    
Description

Easyhand Pro manouvre handle
Part Number

PRITEC AB
VACULYFT

Date

2020-12-02

7

25

6

5

27

37

50
50

8

13

40

11

40
48

21

20
19

12

15

14

18

44

35

28

4

22

24

10

43

23

33

51

9

46

26

46

45

16

1

49

41

2

47

2

2

3

17

39

32

29

30

31

34

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

 17011311
 64003462
Gasket Plasticadapter170407 GM13
 67003014
 Wiberger-ln26_20-m515
 67003216
 EH_manover_axel17
 67000418
 67000819
 EH_gummigrepp_03110
 170141211
 670017112
 670003113
 670016114
 670018115
 670007116
 670001117
 o-ring 22x1,5l118
 670019119
 WN319 G 25-M6220
 670027121
 670021122
 670013123
 670014124
 5990-Lesjofors125
 670026 REV02126
 670022127
 670034128
Label manual670037-01129
Label manual670037-02130
Label manual670037-03131
Label manual670037-04132
Label manual670037-05133
Label manual670037-06134
Label manual670037-07135
Rivet pressure-tightPopnit_4x12,5_trycktät136
Bushing0508 SF-1137
Pop-nut M5M5138
Blindnut M6Blindnitmutter M6 medium439
WasherDIN 125 - A 5,3440
WasherDIN 125 - A 6,4441
Weld nutDIN 557 - M5142
Socket-head boltDIN 912 - M4 x 10243
Socket-head boltDIN 912 - M5 x 20344
Socket-head boltDIN 912 - M6 x 35145
Socket-head boltDIN 912 - M6 x 40446
Hex-head boltDIN 931-1 - M5 x 35147
Lock nutDIN 985 - M5248
Lock nutDIN 985 - M6149
Countersunk Socket-head boltDIN 7991 - M5x40250
Round Socket-head boltISO 7380-1 - M4 x 10451

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

EasyHand Pro 01 1 / 1 
Rev Sheet

Drawn

JN
Format

A1
Project

    
Description

Easyhand Pro manouvre handle
Part Number

PRITEC AB
VACULYFT

Date

2020-12-02

7

25

6

5

27

37

50
50

8

13

40

11

40
48

21

20
19

12

15

14

18

44

35

28

4

22

24

10

43

23

33

51

9

46

26

46

45

16

1

49

41

2

47

2

2

3

17

39

32

29

30

31

34

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

 17011311
 64003462
Gasket Plasticadapter170407 GM13
 67003014
 Wiberger-ln26_20-m515
 67003216
 EH_manover_axel17
 67000418
 67000819
 EH_gummigrepp_03110
 170141211
 670017112
 670003113
 670016114
 670018115
 670007116
 670001117
 o-ring 22x1,5l118
 670019119
 WN319 G 25-M6220
 670027121
 670021122
 670013123
 670014124
 5990-Lesjofors125
 670026 REV02126
 670022127
 670034128
Label manual670037-01129
Label manual670037-02130
Label manual670037-03131
Label manual670037-04132
Label manual670037-05133
Label manual670037-06134
Label manual670037-07135
Rivet pressure-tightPopnit_4x12,5_trycktät136
Bushing0508 SF-1137
Pop-nut M5M5138
Blindnut M6Blindnitmutter M6 medium439
WasherDIN 125 - A 5,3440
WasherDIN 125 - A 6,4441
Weld nutDIN 557 - M5142
Socket-head boltDIN 912 - M4 x 10243
Socket-head boltDIN 912 - M5 x 20344
Socket-head boltDIN 912 - M6 x 35145
Socket-head boltDIN 912 - M6 x 40446
Hex-head boltDIN 931-1 - M5 x 35147
Lock nutDIN 985 - M5248
Lock nutDIN 985 - M6149
Countersunk Socket-head boltDIN 7991 - M5x40250
Round Socket-head boltISO 7380-1 - M4 x 10451

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

EasyHand Pro 01 1 / 1 
Rev Sheet

Drawn

JN
Format

A1
Project

    
Description

Easyhand Pro manouvre handle
Part Number

PRITEC AB
VACULYFT

Date

2020-12-02

7

25

6

5

27

37

50
50

8

13

40

11

40
48

21

20
19

12

15

14

18

44

35

28

4

22

24

10

43

23

33

51

9

46

26

46

45

16

1

49

41

2

47

2

2

3

17

39

32

29

30

31

34

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

 17011311
 64003462
Gasket Plasticadapter170407 GM13
 67003014
 Wiberger-ln26_20-m515
 67003216
 EH_manover_axel17
 67000418
 67000819
 EH_gummigrepp_03110
 170141211
 670017112
 670003113
 670016114
 670018115
 670007116
 670001117
 o-ring 22x1,5l118
 670019119
 WN319 G 25-M6220
 670027121
 670021122
 670013123
 670014124
 5990-Lesjofors125
 670026 REV02126
 670022127
 670034128
Label manual670037-01129
Label manual670037-02130
Label manual670037-03131
Label manual670037-04132
Label manual670037-05133
Label manual670037-06134
Label manual670037-07135
Rivet pressure-tightPopnit_4x12,5_trycktät136
Bushing0508 SF-1137
Pop-nut M5M5138
Blindnut M6Blindnitmutter M6 medium439
WasherDIN 125 - A 5,3440
WasherDIN 125 - A 6,4441
Weld nutDIN 557 - M5142
Socket-head boltDIN 912 - M4 x 10243
Socket-head boltDIN 912 - M5 x 20344
Socket-head boltDIN 912 - M6 x 35145
Socket-head boltDIN 912 - M6 x 40446
Hex-head boltDIN 931-1 - M5 x 35147
Lock nutDIN 985 - M5248
Lock nutDIN 985 - M6149
Countersunk Socket-head boltDIN 7991 - M5x40250
Round Socket-head boltISO 7380-1 - M4 x 10451

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

EasyHand Pro 01 1 / 1 
Rev Sheet

Drawn

JN
Format

A1
Project

    
Description

Easyhand Pro manouvre handle
Part Number

PRITEC AB
VACULYFT

Date

2020-12-02

7

25

6

5

27

37

50
50

8

13

40

11

40
48

21

20
19

12

15

14

18

44

35

28

4

22

24

10

43

23

33

51

9

46

26

46

45

16

1

49

41

2

47

2

2

3

17

39

32

29

30

31

34



25

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

Locking mechanism filter unit644001-0311
Sealing strip644001-0422
Filter unit bottom - Ø25-adapter644002-0213
Filter unit top - Ø25-adapter644002-0314
Inner-lid filter84113215
Starknob for filter lid84141616
Air filterWA641917
WasherDIN 125 - A 6,428
Hex-head boltDIN 933 - M6  x 1029

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

644002 01 1 / 1 
Rev Sheet

Drawn

DW
Format

A3
Project

    
Description

Filter unit compl. for 25mm hose
Part Number

PRITEC AB
VACULYFT

Date

2016-01-28

6

5

7

9

8

1

2

4

3

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

Locking mechanism filter unit644001-0311
Sealing strip644001-0422
Filter unit bottom - Ø25-adapter644002-0213
Filter unit top - Ø25-adapter644002-0314
Inner-lid filter84113215
Starknob for filter lid84141616
Air filterWA641917
WasherDIN 125 - A 6,428
Hex-head boltDIN 933 - M6  x 1029

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

644002 01 1 / 1 
Rev Sheet

Drawn

DW
Format

A3
Project

    
Description

Filter unit compl. for 25mm hose
Part Number

PRITEC AB
VACULYFT

Date

2016-01-28

6

5

7

9

8

1

2

4

3

PART LIST
DESCRIPTIONPART NUMBERQTYITEM

Locking mechanism filter unit644001-0311
Sealing strip644001-0422
Filter unit bottom - Ø25-adapter644002-0213
Filter unit top - Ø25-adapter644002-0314
Inner-lid filter84113215
Starknob for filter lid84141616
Air filterWA641917
WasherDIN 125 - A 6,428
Hex-head boltDIN 933 - M6  x 1029

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

644002 01 1 / 1 
Rev Sheet

Drawn

DW
Format

A3
Project

    
Description

Filter unit compl. for 25mm hose
Part Number

PRITEC AB
VACULYFT

Date

2016-01-28

6

5

7

9

8

1

2

4

3



26 \ Easyhand Pro 2021-09-01 EN

4. Spare parts & Accesories

(x3)

(x2) (x3)

(x1)

F

F (x2)

G
E

C2

C3

A

A

G (x2) G (x3)

D (x3)
E

H

J

B

K

D (x3)
E

H

J

B

A-Pump B-Pump

Ejector piCLASSIC

Montageaanwijzingen voor ejector L100/L150

Pump A Pump B

Pump A & B

Ejector



27

Pump C



28 \ Easyhand Pro 2021-09-01 EN

Pump C

Betriebsanleitung
Operating Instructions

Driftsinstruks
Driftsinstruktioner

Instructions de service
Istruzioni d’uso
Handleiding
Instrucciones para el manejo
Manual de instruções
Naudojimosi instrukcija
Kasutusjuhend
Lietošanas instrukcija

Käyttöohje
Driftsvejledning

Kezelési útmutató
Návod k obsluze
Navodilo za uporabo
Návod na obsluhu
El Kitabi

98/37 EG
73/23 EWG

Lietošanas instrukcija

www.becker-international.com

1 2

Pump C



29

3 4

5 6

www.becker-international.com

7 8



30 \ Easyhand Pro 2021-09-01 EN

9 10

� ��

�
� �� ��

A. B.

www.becker-international.com

C. D.



31

E. F.

H.G.

www.becker-international.com



32 \ Easyhand Pro 2021-09-01 EN

Pump D



33

Pump D

Betriebsanleitung
Operating Instructions

Driftsinstruks
Driftsinstruktioner

Instructions de service
Istruzioni d’uso
Handleiding
Instrucciones para el manejo
Manual de instruções
Naudojimosi instrukcija
Kasutusjuhend
Lietošanas instrukcija

Käyttöohje
Driftsvejledning

Kezelési útmutató
Návod k obsluze
Navodilo za uporabo
Návod na obsluhu
El Kitabi

98/37 EG
73/23 EWG

Lietošanas instrukcija

www.becker-international.com

1 2

Pump D



34 \ Easyhand Pro 2021-09-01 EN

3 4

5 6

www.becker-international.com

7 8



35

9 10

� ��

�
� �� ��

A. B.

www.becker-international.com

C. D.



36 \ Easyhand Pro 2021-09-01 EN

E. F.

H.G.

www.becker-international.com



37

Pump I



38 \ Easyhand Pro 2021-09-01 EN

Pump II

Betriebsanleitung
Operating Instructions

Driftsinstruks
Driftsinstruktioner

Instructions de service
Istruzioni d’uso
Handleiding
Instrucciones para el manejo
Manual de instruções
Naudojimosi instrukcija
Kasutusjuhend
Lietošanas instrukcija

Käyttöohje
Driftsvejledning

Kezelési útmutató
Návod k obsluze
Navodilo za uporabo
Návod na obsluhu
El Kitabi

98/37 EG
2006/95 EG

Lietošanas instrukcija

www.becker-international.com

1 2

Pump I



39

3 4

5 6

� ���
������

www.becker-international.com

7 8



40 \ Easyhand Pro 2021-09-01 EN

����
���� ������

���
������

9 10

��� ��

�
� �� ��

A. B.

www.becker-international.com

C. D.



41

E. F.

�����������

��������������
�������
��
���
	����	����	�
��	����	�
���



�	

�� H.

www.becker-international.com

I. J.



42 \ Easyhand Pro 2021-09-01 EN

K. L.

M. N.

www.becker-international.com

O. P.



43

Q.

www.becker-international.com



44 \ Easyhand Pro 2021-09-01 EN

+
866-543-8635
866-543-9532
Info@RonI.com
www.RonI.com

EC declaration of conformity of the machinery
TRANSLATION

(according to 2006/42/EG, annex 2A)

and that standards and/or technical specifications as described below are applied

and that standards and/or technical specifications as described below are applied.

Machinery Directive 2006/42/EC

Machinery Directive EMC Directive Low Voltage Directive

EMC Directive 2014/30/EU

Low Voltage Directive 2014/35/EU

Place: Kristianstad

Krister Johnsson, Managing Director
Movomech AB

Machine type

Date:

Version

Tel:
Fax:
E-mail:
Web:

60/80/100/120 (A) Pneumatic ejector
60/80/100/120 (B) Pneumatic ejector

Manufacturer
RonI
8001 Tower Point Drive
Charlotte, NC 28227
USA

Representative for documentation 
Krister Johnsson
Movomech AB

hereby declares that the machinery

Designation
Easyhand Pro Vacuum lifter

Q

£

£

Q £ £

2021-02-01

SS-EN-ISO 12100:2010
SS-EN 14238:2004 + A1:2009



45

+
866-543-8635
866-543-9532
Info@RonI.com
www.RonI.com 

EC declaration of conformity of the machinery
TRANSLATION

(according to 2006/42/EG, annex 2A)

and that standards and/or technical specifications as described below are applied

and that standards and/or technical specifications as described below are applied.

Machinery Directive 2006/42/EC

Machinery Directive EMC Directive Low Voltage Directive

EMC Directive 2014/30/EU

Low Voltage Directive 2014/35/EU

Place: Kristianstad

Krister Johnsson, Managing Director
Movomech AB

Machine type

Date:

Version

Tel:
Fax:
E-mail:
Web:

Manufacturer
RonI
8001 Tower Point Drive
Charlotte, NC 28227
USA

Representative for documentation 
Krister Johnsson
Movomech AB

hereby declares that the machinery

Designation
Easyhand Pro Vacuum lifter

Q

Q
SS-EN-ISO 12100:2010
SS-EN 14238:2004 + A1:2009

2021-09-01

Q

Q

Q Q

60/80/100/120 (C) Pump BE 25 vanes
60/80/100/120 (D) Pump BE 40 vanes 
60/80/100/120 (K) Pump BE 60 vanes
60/80/100/120 (I) Pump BE 90 vanes

IEC 60204-32
IEC 60204-1



46 \ Easyhand Pro 2021-09-01 EN





RonI
8001 Tower Point Drive
Charlotte, NC 28227
USA

Telephone   
E-mail  
Web  

866-543-8635
Info@RonI.com 
www.RonI.com


	1.	Safety
	2.	Description
	3.	Technical Data
	4.	Components
	4.1	Adjustable tower
	4.2	Adjustable tower +500
	4.3	Fixed tower
	4.4	Wall bracket
	4.5	Inner arm
	4.6	Outer arm
	4.7	Mobile footplate
	4.8	Power supply - Electric supply 230V
	4.9	Power supply - Pneumatics Ø12
	4.10	Power supply - Electric supply 230V + Pneumatics Ø12
	4.11	Power supply - Pneumatics 2x Ø12
	4.12	Hanger lug
	4.13	Hanger lug
	4.14	Parking brake - inner
	4.16	Rotation limiter
	4.15	Various

	5.	Installation
	5.1	Preparations
	5.2	Permanently mounted crane
	5.3	�Crane with mobile foot plate and adjustable tower
	5.4	�Crane with mobile foot plate and fixed tower
	5.5	Wall-mounted crane
	5.6	Adjusting the arm
	5.7	Adjusting the inner brake (option)
	5.8	Adjusting the outer brake
	5.9	Electrical connection

	6.	Operating the crane
	6.1	The crane

	7.	Service, maintenance & care
	7.1	Recommended spare parts / wear parts
	7.2	Checks and maintenance

	8.	CE certificate



